Applicant:
Address:
Manufacturer:
Address:

EUT:

Trade Mark:
Model Number:
Date of Receipt:
Test Date:

Date of Report:

Prepared By:

ANNEX 1
FCC ID: 2AYIT-DL04

Topvision(ShenZhen)Technology Co.,LTD

Room 601.No.213.Niucheng Road.Niucheng Village. Xili Street. Nanshan district
Shenzhen City

Topvision(ShenZhen)Technology Co.,LTD

Room 601.No.213.Niucheng Road.Niucheng Village. Xili Street. Nanshan district

Shenzhen City

4G LTE Cellular Trail Camera

N/A

DLO4, DLO1, DLO2, DLO3, DLO5, DLO6, DLO7, DL08, DL09, DL10, H1, H2, H3, H4, H5, H6,
H7, H8, H9, H10

Aug. 19, 2024
Aug. 19, 2024 - Oct. 18, 2024
Oct. 18, 2024

Shenzhen DL Testing Technology Co., Ltd.
101-201, Comprehensive Building, Tongzhou Electronics Longgang Factory Area, No.1

Address: Baolong Fifth Road, Baolong Community, Baolong Street, Longgang District, Shenzhen,
China
FCC CFR Title 47 Part22 Subpart H
_ FCC CFR Title 47 Part24 Subpart E
Applicable FCC CFR Title 47 Part27
Standards: ANSI/ TIA/ EIA-603-E-2016
FCC KDB 971168 D01 Power Meas. License Digital Systems vO3v01
ANSI C63.26:2015
Test Result: Pass
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 1 of 191
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03 Peak-to-Average Ratio

Band Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | Result (dB) | high Limit (dB) | Verdict
Band13 5 23230 25 #0 QPSK 5.59 13 PASS
Band13 5 23230 25 #0 QAM16 6.30 13 PASS
Band13 10 23230 50 #0 QPSK 5.58 13 PASS
Band13 10 23230 1 #0 QAM16 6.39 13 PASS
Band2 1.4 18900 6 #0 QPSK 5.42 13 PASS
Band2 1.4 18900 6 #0 QAM16 6.19 13 PASS
Band2 3 18900 15 #0 QPSK 5.41 13 PASS
Band2 3 18900 15 #0 QAM16 6.33 13 PASS
Band2 5 18900 25 #0 QPSK 5.49 13 PASS
Band2 5 18900 25 #0 QAM16 6.23 13 PASS
Band2 10 18900 50 #0 QPSK 5.43 13 PASS
Band2 10 18900 1 #0 QAM16 6.22 13 PASS
Band2 15 18900 75 #0 QPSK 5.73 13 PASS
Band2 15 18900 1 #0 QAM16 6.34 13 PASS
Band2 20 18900 100 #0 QPSK 5.55 13 PASS
Band2 20 18900 1 #0 QAM16 6.32 13 PASS
Band4 1.4 20175 6 #0 QPSK 5.23 13 PASS
Band4 1.4 20175 6 #0 QAM16 6.13 13 PASS
Band4 3 20175 15 #0 QPSK 5.23 13 PASS
Band4 3 20175 15 #0 QAM16 6.17 13 PASS
Band4 5 20175 25 #0 QPSK 5.31 13 PASS
Band4 5 20175 25 #0 QAM16 6.15 13 PASS
Band4 10 20175 50 #0 QPSK 5.33 13 PASS
Band4 10 20175 1 #0 QAM16 6.16 13 PASS
Band4 15 20175 75 #0 QPSK 5.66 13 PASS
Band4 15 20175 1 #0 QAM16 6.25 13 PASS
Band4 20 20175 100 #0 QPSK 5.53 13 PASS
Band4 20 20175 1 #0 QAM16 6.30 13 PASS
Band5 1.4 20525 6 #0 QPSK 5.42 13 PASS
Band5 1.4 20525 6 #0 QAM16 6.30 13 PASS
Band5 3 20525 15 #0 QPSK 5.51 13 PASS
Band5 3 20525 15 #0 QAM16 6.34 13 PASS
Band5 5 20525 25 #0 QPSK 5.56 13 PASS
Band5 5 20525 25 #0 QAM16 6.29 13 PASS
Band5 10 20525 50 #0 QPSK 5.54 13 PASS
Band5 10 20525 1 #0 QAM16 6.25 13 PASS
Band66 1.4 132322 6 #0 QPSK 5.30 13 PASS
Band66 1.4 132322 6 #0 QAM16 6.02 13 PASS
Band66 3 132322 15 #0 QPSK 5.36 13 PASS
Band66 3 132322 15 #0 QAM16 6.30 13 PASS
Band66 5 132322 25 #0 QPSK 5.50 13 PASS
Band66 5 132322 25 #0 QAM16 6.30 13 PASS
Band66 10 132322 50 #0 QPSK 5.62 13 PASS
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Band66 10 132322 1 #0 QAM16 6.23 13 PASS
Band66 15 132322 75 #0 QPSK 5.99 13 PASS
Band66 15 132322 1 #0 QAM16 3.68 13 PASS
Band66 20 132322 100 #0 QPSK 5.54 13 PASS
Band66 20 132322 1 #0 QAM16 3.79 13 PASS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Band13 QPSK BW=5MHz Channel=23230 RB Size=25 Position=#0

s Keysight Spectrum Analyz: Stat CCDF

=0 )

RF AC

Center Freq 782.000000 MHz

Average Power

21.96 dBm
46.98 % at 0dB

2.37 dB
4.42 dB
3.59 dB
6.22dB
6.67 dB
6.82 dB

6.82 dB
28.78 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ SENSE:INT] |

ALIGN AUTO |

02:16:43PM Sep 28, 2024

- Trig: FreeRun

#FGain:Low #Atten: 40 dB

Gaussian

Info BW 25.000 MHz

Center Freq: 782.000000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band13 QAM16 BW=5MHz Channel=23230 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

RL RF 20Q AC

Center Freq 782.000000 MHz

Average Power

21.07 dBm
44.74 % at 0dB

2.82dB
4.99dB
6.30 dB
7.15dB
7.59dB
7.74 dB

7.74 dB
28.81 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ SENSE:INT] |

ALIGN AUTO |

02:16:59PM Sep 28, 2024

- Trig: FreeRun

#FGain:Low #Atten: 40 dB

Info BW 25.000 MHz

Center Freq: 782.000000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Band13 QPSK BW=10MHz Channel=23230 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

[ SENSE:INT] | ALIGN AUTO |

02:18:03PM Sep 28, 2024

Center Freq: 782.000000 MHz Radio Std: None
- Trig: FreeRun Counts:1.00 M/1.00 Mpt

#FGain:Low #Atten: 40 dB

Average Power

21.73 dBm
46.79 % at 0dB

2.30dB
4.39dB
5.58 dB
6.32dB
6.83 dB
7.07 dB

7.08 dB
28.81 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

Info BW 25.000 MHz

STATUS

Band13 QAM16 BW=10MHz Channel=23230 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

[ SENSE:INT] | ALIGN AUTO |

02:18:16 PM Sep 28, 2024

Center Freq: 782.000000 MHz Radio Std: None

- Trig: FreeRun Counts:1.00 M/1.00 Mpt

#FGain:Low #Atten: 40 dB

Average Power

20.92 dBm
44.23 % at 0dB

2.83dB
5.01dB
6.39 dB
7.24dB
7.60 dB
7.68 dB

7.84 dB
28.76 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

Info BW 25.000 MHz

IMSG STATUS

Band2 QPSK BW=1.4MHz Channel=18900 RB Size=6 Position=#0

Test Report
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s Keysight Spectrum Analyzer - Power Stat CCDF

=0

RL RF 20Q AC

Center Freq 1.88000000 GHz

Average Power

21.74 dBm
45.67 % at 0dB

2.71dB
4.51dB
5.42 dB
2.96 dB
6.42 dB
6.57 dB

6.57 dB
28.31 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

SENSE:INT] |

ALIGN AUTO |

08:23:53PM Sep 23, 2024

- Trig: FreeRun
#Atten: 40 dB

# FGain:Low

Info BW 25.000 MHz

Center Freq: 1.880000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band2 QAM16 BW=1.4MHz Channel=18900 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0

Average Power

20.86 dBm
43.31 % at 0dB

3.07 dB
5.08 dB
6.19 dB
6.89 dB
7.21dB
7.28 dB

7.30dB
28.16 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ SENSE:INT] |

ALIGN AUTO |

08:24:09PM Sep 23, 2024

- Trig: FreeRun

#FGain:Low #Atten: 40 dB

Info BW 25.000 MHz

Center Freq: 1.880000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

STATUS

Band2 QPSK BW=3MHz Channel=18900 RB Size=15 Position=#0

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Power Stat CCDF

=0

RL RF 500 AC [ SENSE:INT] | ALIGN AUTO |

08:25:36 PM Sep 23, 2024

Center Freq: 1.880000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.88000000 GHz

.
# FGain:Low

Average Power Gaussian

21.69 dBm
45.33 % at 0dB

2.52dB
4.44 dB
5.41dB
2.91dB
6.25 dB
6.32 dB

6.35dB
28.04 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

IMSG

Band2 QAM16 BW=3MHz Channel=18900 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0

[ SENSE:INT] | ALIGN AUTO |

08:25:52PM Sep 23, 2024

Center Freq: 1.880000000 GHz
Counts:1.00 M/1.00 Mpt

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Average Power

20.66 dBm
42.50 % at 0dB

3.01dB
5.18 dB
6.33 dB
7.04dB
7.42 dB
7.66 dB

7.69dB
28.35dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.001 %

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Band2 QPSK BW=5MHz Channel=18900 RB Size=25 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Power Stat CCDF

=0

RL RF 20Q AC

Center Freq 1.88000000 GHz

Average Power

21.63 dBm
45.24 % at 0dB

2.47 dB
4.49dB
5.49 dB
2.97dB
6.43 dB
6.84 dB

6.87 dB
28.50 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ SENSE:INT] |

ALIGN AUTO |

08:27:24 PM Sep 23, 2024

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Gaussian

Info BW 25.000 MHz

Center Freq: 1.880000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band2 QAM16 BW=5MHz Channel=18900 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0

Average Power

20.76 dBm
43.09 % at 0dB

2.93dB
5.11dB
6.23 dB
6.83dB
7.33dB
7.52 dB

7.65dB
28.41 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ SENSE:INT] |

ALIGN AUTO |

08:27:40PM Sep 23, 2024

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

0.001 %

Info BW 25.000 MHz

Center Freq: 1.880000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

STATUS

Band2 QPSK BW=10MHz Channel=18900 RB Size=50 Position=#0

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Power Stat CCDF

=0

RL RF 20Q AC

Center Freq 1.88000000 GHz

Average Power

21.91 dBm
45.40 % at 0dB

2.40dB
4.45dB
5.43 dB
2.99dB
6.22 dB
6.38 dB

6.43 dB
28.34 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ SENSE:INT] |

ALIGN AUTO |

08:29:12PM Sep 23, 2024

- Trig: FreeRun

#FGain:Low #Atten: 40 dB

Gaussian

Info BW 25.000 MHz

Center Freq: 1.880000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band2 QAM16 BW=10MHz Channel=18900 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0

Average Power

20.92 dBm
43.01 % at 0dB

2.92dB
5.08 dB
6.22 dB
6.91dB
7.30dB
7.40dB

7.43 dB
28.35dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ SENSE:INT] |

ALIGN AUTO |

08:29:28 PM Sep 23, 2024

- Trig: FreeRun

#FGain:Low #Atten: 40 dB

Info BW 25.000 MHz

Center Freq: 1.880000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

STATUS

Band2 QPSK BW=15MHz Channel=18900 RB Size=75 Position=#0

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Power Stat CCDF
0

=0

RL RF 20Q AC

Center Freq 1.88000000 GHz

SENSE:INT] |

ALIGN AUTO ‘ 08:31:00PM Sep 23, 2024

- Trig: FreeRun

Center Freq: 1.880000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

# FGain:Low

Average Power

22.15 dBm
44.75 % at 0dB

2.53dB
4.69dB
5.73dB
6.13dB
6.43 dB
6.74 dB

6.76 dB
28.91 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

Info BW 25.000 MHz

STATUS

IMSG

Band2 QAM16 BW=15MHz Channel=18900 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0

[ SENSE:INT] | ALIGN AUTO | 08:31:16

PM Sep 23,2024

Center Freq: 1.880000000 GHz
Counts:1.00 M/1.00 Mpt

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Average Power

21.09 dBm
42.53 % at 0dB

2.99dB
5.24 dB
6.34 dB
6.96 dB
7.38 dB
7.58 dB

7.63 dB
28.72 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.001 %

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Band2 QPSK BW=20MHz Channel=18900 RB Size=100 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Power Stat CCDF

=0

RL RF 20Q AC

Center Freq 1.88000000 GHz

Average Power

22.06 dBm
45.79 % at 0dB

2.36 dB
4.44 dB
3.55dB
6.22dB
6.72 dB
7.18 dB

7.96 dB
30.02 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ SENSE:INT] |

ALIGN AUTO ‘ 08:32:49PM Sep 23, 2024

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Gaussian

0.0001 %
Info BW 25.000 MHz

Center Freq: 1.880000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band2 QAM16 BW=20MHz Channel=18900 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0

AC

Center Freq1.880000000 GHz

Average Power

21.10 dBm
43.78 % at 0dB

2.88 dB
5.06 dB
6.32 dB
7.12dB
7.79dB
8.26 dB

8.31dB
29.41 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ SENSE:INT] |

ALIGN AUTO ‘ 08:33:05PM Sep 23, 2024

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Gaussian

0.001 %

0.0001 %
Info BW 25.000 MHz

Center Freq: 1.880000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

STATUS

Band4 QPSK BW=1.4MHz Channel=20175 RB Size=6 Position=#0

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com Page 11 of 191
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s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

RL RF 20Q AC

Center Freq 1.73500000 GHz

Average Power

[ SENSE:INT] |

ALIGN AUTO ‘ 01:50:39PM Sep 25, 2024

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Gaussian

Center Freq: 1.732500000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

22.39 dBm
46.67 % at 0dB

2.65dB
4.41dB
5.23dB
2.82dB
6.21 dB
6.26 dB

6.28 dB
28.67 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

Info BW 25.000 MHz

STATUS

IMSG

Band4 QAM16 BW=1.4MHz Channel=20175 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

AC [ SENSE:INT] | ALIGN AUTO |

01:50:56 PM Sep 25, 2024

Center Freq: 1.732500000 GHz Radio Std: None

Center Freq1.732500000 GHz
Counts:1.00 M/1.00 Mpt

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Average Power Gaussian

21.43 dBm
43.57 % at 0dB

3.01dB
5.03 dB
6.13 dB
6.65dB
7.01dB
7.18 dB

7.19dB
28.62 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.001 %

0.0001 %
Info BW 25.000 MHz

STATUS

Band4 QPSK BW=3MHz Channel=20175 RB Size=15 Position=#0

Test Report

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

RL RF 20Q AC

Center Freq 1.73500000 GHz

SENSE:INT] |

ALIGN AUTO ‘ 01:52:21 PM Sep 25, 2024

- Trig: FreeRun

Center Freq: 1.732500000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

# FGain:Low

Average Power

22.41 dBm
46.00 % at 0dB

2.49dB
4.32dB
5.23dB
2.74 dB
6.03 dB
6.21dB

6.22 dB
28.63 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

Info BW 25.000 MHz

STATUS

IMSG

Band4 QAM16 BW=3MHz Channel=20175 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

AC [ SENSE:INT] | ALIGN AUTO |

01:52:37 PM Sep 25, 2024

Center Freq: 1.732500000 GHz Radio Std: None

Center Freq1.732500000 GHz
Counts:1.00 M/1.00 Mpt

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Average Power Gaussian

21.44 dBm
43.05 % at 0dB

2.99dB
5.08 dB
6.17 dB
6.87 dB
7.34dB
7.50 dB

7.52 dB
28.96 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.001 %

0.0001 %
Info BW 25.000 MHz

STATUS

Band4 QPSK BW=5MHz Channel=20175 RB Size=25 Position=#0

Test Report

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Power Stat CCDF
0

=0 )

RL RF 20Q AC

Center Freq 1.73500000 GHz

SENSE:INT] |

ALIGN AUTO ‘ 01:54:08 PM Sep 25, 2024

- Trig: FreeRun

Center Freq: 1.732500000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

# FGain:Low

Average Power

22.39 dBm
46.02 % at 0dB

2.44 dB
4.37dB
5.31dB
2.80dB
6.12 dB
6.28 dB

6.29 dB
28.68 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

Info BW 25.000 MHz

STATUS

IMSG

Band4 QAM16 BW=5MHz Channel=20175 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

AC [ SENSE:INT] | ALIGN AUTO | 01:54:25

PM Sep 25,2024

Center Freq: 1.732500000 GHz
Counts:1.00 M/1.00 Mpt

Center Freq1.732500000 GHz :
Trig: Free Run

#Atten: 40 dB

.
# FGain:Low

Average Power Gaussian

21.42 dBm
43.55 % at 0dB

2.89dB
5.02 dB
6.15dB
6.84 dB
7.13dB
7.25dB

7.28dB
28.70 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.001 %

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Band4 QPSK BW=10MHz Channel=20175 RB Size=50 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

RL RF 20Q AC

Center Freq 1.73500000 GHz

Average Power

22.42 dBm
45.80 % at 0dB

2.38 dB
4.36 dB
5.33dB
2.83dB
6.18 dB
6.51dB

6.62 dB
29.04 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ SENSE:INT] |

ALIGN AUTO ‘ 01:55:56 PM Sep 25, 2024

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Gaussian

Info BW 25.000 MHz

Center Freq: 1.732500000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band4 QAM16 BW=10MHz Channel=20175 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

AC

Center Freq1.732500000 GHz

Average Power

21.42 dBm
43.44 % at 0dB

2.90 dB
5.02 dB
6.16 dB
6.77 dB
7.12dB
7.21dB

7.24 dB
28.66 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ SENSE:INT] |

ALIGN AUTO ‘ 01:56:11 PM Sep 25, 2024

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Gaussian

0.001 %

0.0001 %
Info BW 25.000 MHz

Center Freq: 1.732500000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

STATUS

Band4 QPSK BW=15MHz Channel=20175 RB Size=75 Position=#0

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com Page 15 of 191
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s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

RL RF 20Q AC

Center Freq 1.73500000 GHz

Average Power

22.39 dBm
45.06 % at 0dB

2.48 dB
4.63dB
5.66 dB

10.0 %
1.0%
0.1%

0.01%
0.001 %
0.0001 %

6.06 dB
6.38 dB
6.53 dB

6.64 dB
29.03 dBm

Peak

SENSE:INT]

ALIGN AUTO ‘ 01:57:43PM Sep 25, 2024

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

0.0001 %

Info BW 25.000 MHz

Center Freq: 1.732500000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band4 QAM16 BW=15MHz Channel=20175 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

AC

Center Freq1.732500000 GHz

Average Power

21.38 dBm
42.80 % at 0dB

2.97 dB
5.18 dB
6.25dB

10.0%

1.0%
0.1%

0.01%
0.001 %
0.0001 %

6.88 dB
7.30dB
7.50 dB

[ SENSE:INT]

| ALIGN AUTO | 01:57:59 PM Sep 25, 2024

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Gaussian

0.001 %

Center Freq: 1.732500000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

7.58 dB
28.96 dBm

Peak

0.0001 %
Info BW 25.000 MHz

STATUS

Band4 QPSK BW=20MHz Channel=20175 RB Size=100 Position=#0

Test Report

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com

Page 16 of 191
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s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

RL RF 20Q AC

Center Freq 1.73500000 GHz

Average Power

[ SENSE:INT] |

ALIGN AUTO ‘ 01:59:31 PM Sep 25, 2024

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Gaussian

Center Freq: 1.732500000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

22.30 dBm
45.73 % at 0dB

2.35dB
4.41dB
3.53 dB
6.23dB
6.79 dB
7.03 dB

7.04 dB
29.34 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

Info BW 25.000 MHz

STATUS

IMSG

Band4 QAM16 BW=20MHz Channel=20175 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

AC [ SENSE:INT] | ALIGN AUTO | 01:59:47

PM Sep 25,2024

Center Freq: 1.732500000 GHz
Counts:1.00 M/1.00 Mpt

Center Freq1.732500000 GHz :
Trig: Free Run

#Atten: 40 dB

.
# FGain:Low

Average Power Gaussian

21.32 dBm
43.72 % at 0dB

2.87 dB
5.04 dB
6.30 dB
7.09dB
7.61dB
8.24 dB

8.25dB
29.57 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.001 %

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Band5 QPSK BW=1.4MHz Channel=20525 RB Size=6 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

RL RF 20Q AC

Center Freq 836.500000 MHz

Average Power

22.60 dBm
46.43 % at 0dB

2.65dB
4.50 dB
5.42 dB
2.97dB
6.18 dB
6.20 dB

6.21 dB
28.81 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ SENSE:INT] |

ALIGN AUTO ‘ 09:24:58 AM Sep 27,2024

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Gaussian

Info BW 25.000 MHz

Center Freq: 836.500000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

Average Power

21.71 dBm
44.02 % at 0dB

3.01dB
5.13dB
6.30 dB
6.81dB
7.09dB
7.11dB

7.11dB
28.82 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ SENSE:INT] |

ALIGN AUTO ‘ 09:25:12 AM Sep 27,2024

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

0.001 %

Info BW 25.000 MHz

Center Freq: 836.500000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

STATUS

Band5 QPSK BW=3MHz Channel=20525 RB Size=15 Position=#0

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com Page 18 of 191
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s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

SENSE:INT] | ALIGN AUTO |

09:26:40 AM Sep 27, 2024

Center Freq: 836.500000 MHz Radio Std: None
Trig: Free Run Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

.
# FGain:Low

Average Power

22.61 dBm
45.88 % at 0dB

2.50 dB
4.48 dB
3.51dB
2.94dB
6.11dB
6.19dB

6.19dB
28.80 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

STATUS

IMSG

Band5 QAM16 BW=3MHz Channel=20525 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

[ SENSE:INT] | ALIGN AUTO |

09:26:54 AM Sep 27, 2024

Center Freq: 836.500000 MHz Radio Std: None

Center Freq836 500000 MHz
Counts:1.00 M/1.00 Mpt

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Average Power Gaussian
(1]

21.66 dBm
43.45 % at 0dB

2.99dB
5.15dB
6.34 dB
6.97 dB
7.21dB
7.28 dB

7.30dB
28.96 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.001 %

0.0001 %
Info BW 25.000 MHz

STATUS

Band5 QPSK BW=5MHz Channel=20525 RB Size=25 Position=#0

Test Report

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

RL RF 20Q AC

Center Freq 836.500000 MHz

Average Power

22.62 dBm
45.80 % at 0dB

2.42 dB
4.47 dB
5.56 dB
6.01dB
6.24 dB
6.40 dB

6.44 dB
29.06 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ SENSE:INT] |

ALIGN AUTO ‘ 09:28:23 AM Sep 27, 2024

- Trig: FreeRun

#FGain:Low #Atten: 40 dB

Gaussian

Info BW 25.000 MHz

Center Freq: 836.500000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band5 QAM16 BW=5MHz Channel=20525 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

Average Power

21.70 dBm
43.88 % at 0dB

2.89dB
5.09 dB
6.29 dB
6.87 dB
7.14 dB
7.30dB

7.32dB
29.02 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ SENSE:INT] |

ALIGN AUTO ‘ 09:28:38 AM Sep 27, 2024

- Trig: FreeRun

#FGain:Low #Atten: 40 dB

0.001 %

0.0001 %
Info BW 25.000 MHz

Center Freq: 836.500000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

STATUS

Band5 QPSK BW=10MHz Channel=20525 RB Size=50 Position=#0

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com Page 20 of 191
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s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

RL RF 20Q AC

Center Freq 836.500000 MHz

SENSE:INT] |

ALIGN AUTO ‘ 09:30:09 AM Sep 27, 2024

- Trig: FreeRun

Center Freq: 836.500000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

# FGain:Low

Average Power

22.64 dBm
45.70 % at 0dB

2.35dB
4.44 dB
5.54 dB
6.13dB
6.42 dB
6.51dB

6.52 dB
29.16 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

Info BW 25.000 MHz

STATUS

IMSG

Band5 QAM16 BW=10MHz Channel=20525 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0 )

[ SENSE:INT] | ALIGN AUTO | 09:30:25

AMSep 27,2024

Center Freq: 836.500000 MHz
Counts:1.00 M/1.00 Mpt

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Average Power

21.73 dBm
43.89 % at 0dB

2.89dB
5.06 dB
6.25dB
6.94 dB
7.24 dB
7.28 dB

7.28dB
29.01 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.001 %

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Band66 QPSK BW=1.4MHz Channel=132322 RB Size=6 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Power Stat CCDF

=0

RL RF 500 AC [ SENSE:INT] | ALIGN AUTO |

05:27:25PM Sep 29, 2024

Center Freq: 1.745000000 GHz Radio Std: None
Trig: Free Run Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

Center Freq 1.74000000 GHz

.
# FGain:Low

Average Power Gaussian

22.73 dBm
46.89 % at 0dB

2.68 dB
443 dB
5.30 dB
2.79dB
6.28 dB
6.32 dB

6.32 dB
29.05dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

Info BW 25.000 MHz

STATUS

IMSG

Band66 QAM16 BW=1.4MHz Channel=132322 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0

[ SENSE:INT] | ALIGN AUTO |

05:27:40 PM Sep 29, 2024

Center Freq: 1.745000000 GHz Radio Std: None

Trig: Free Run Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

.
# FGain:Low

Average Power

21.92 dBm
44.35 % at 0dB

3.06 dB
5.01dB
6.02 dB
6.71dB
6.92 dB
6.98 dB

6.98 dB
28.90 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.001 %

0.0001 %
Info BW 25.000 MHz

STATUS

Band66 QPSK BW=3MHz Channel=132322 RB Size=15 Position=#0

Test Report

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Power Stat CCDF

=0

RL RF 500 AC [ SENSE:INT] | ALIGN AUTO |

05:29:20 PM Sep 29, 2024

Center Freq: 1.745000000 GHz Radio Std: None
Trig: Free Run Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

Center Freq 1.74000000 GHz

.
# FGain:Low

Average Power Gaussian

22.62 dBm
46.50 % at 0dB

2.51dB
443 dB
5.36 dB
2.88dB
6.18 dB
6.24 dB

6.24 dB
28.86 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

STATUS

IMSG

Band66 QAM16 BW=3MHz Channel=132322 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0

[ SENSE:INT] | ALIGN AUTO |

05:29:36 PM Sep 29, 2024

Center Freq: 1.745000000 GHz Radio Std: None

Trig: Free Run Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

.
# FGain:Low

Average Power

21.58 dBm
43.53 % at 0dB

2.98 dB
5.14 dB
6.30 dB
7.06 dB
7.51dB
7.56 dB

7.57 dB
29.15dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.001 %

0.0001 %
Info BW 25.000 MHz

STATUS

Band66 QPSK BW=5MHz Channel=132322 RB Size=25 Position=#0

Test Report

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Power Stat CCDF

=0

RL RF 20Q AC

Center Freq 1.74000000 GHz

Average Power

22.47 dBm
46.48 % at 0dB

2.44 dB
4.46 dB
5.50 dB
2.97dB
6.43 dB
A=

6.71dB
29.18 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ SENSE:INT] |

ALIGN AUTO ‘ 05:31:08PM Sep 29, 2024

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Gaussian

Info BW 25.000 MHz

Center Freq: 1.745000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band66 QAM16 BW=5MHz Channel=132322 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=0

Average Power

21.46 dBm
44.14 % at 0dB

2.90 dB
5.12dB
6.30 dB
6.99 dB
7.50 dB
7.63 dB

7.64 dB
29.10 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ SENSE:INT] |

ALIGN AUTO ‘ 05:31:24 PM Sep 29, 2024

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

0.001 %

Info BW 25.000 MHz

Center Freq: 1.745000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

STATUS

Band66 QPSK BW=10MHz Channel=132022 RB Size=50 Position=#0

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com Page 24 of 191
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s Keysight Spectrum Analyzer - Power Stat CCDF
0

=0

RL RF 20Q AC

Center Freq 1.71000000 GHz

SENSE:INT] |

ALIGN AUTO ‘ 05:32:27 PM Sep 29, 2024

- Trig: FreeRun

Center Freq: 1.715000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

# FGain:Low

Average Power

22.35 dBm
46.43 % at 0dB

2.35dB
443 dB
5.48 dB
6.06 dB
6.57 dB
6.70 dB

6.70 dB
29.05dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

Info BW 25.000 MHz

STATUS

IMSG

Band66 QAM16 BW=10MHz Channel=132022 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF

=0

[ SENSE:INT] | ALIGN AUTO | 05:32:40

PM Sep 29, 2024

Center Freq: 1.715000000 GHz
Counts:1.00 M/1.00 Mpt

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Average Power

21.50 dBm
43.71 % at 0dB

2.89dB
5.09 dB
6.34 dB
6.98 dB
7.22dB
7.31dB

7.43 dB
28.93 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.001 %

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Band66 QPSK BW=15MHz Channel=132322 RB Size=75 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Power Stat CCDF \ = || = |-£3-

RL RF 500 AC [ SENSE:INT] | ALIGN AUTO | 05:40:32PM Sep 29, 2024
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None
- Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

21.84 dBm
44.36 % at 0dB

10.0% 2.51dB
1.0 % 4.82dB
0.1% 5.99 dB
0.01% 6.43 dB
0.001% 6.84dB
0.0001 % 6.97 dB

Peak 7.09dB
28.93 dBm

0,
0.0001 AJOdB

Info BW 25.000 MHz

IMSG STATUS

Band66 QAM16 BW=15MHz Channel=132322 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO | 05:40:45 PM Sep 29, 2024
Center Freq: 1.745000000 GHz Radio Std: None
- Trig: FreeRun Counts:1.00 M/1.00 Mpt

#FGain:Low #Atten: 40 dB

Average Power

22.45 dBm
49.39 % at 0dB

10.0% 3.05dB

1.0 % 3.47 dB
0.1% 3.68 dB
0.01% 3.83dB
0.001% 3.97dB
0.0001 % 4.00dB

Peak 4.04 dB
26.49 dBm

0.001 %

0.0001 %
Info BW 25.000 MHz

STATUS

Band66 QPSK BW=20MHz Channel=132322 RB Size=100 Position=#0

Test Report

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 26 of 191
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s Keysight Spectrum Analyzer - Power Stat CCDF \ = || = |-£3-

RL RF 500 AC [ SENSE:INT] | ALIGN AUTO | 05:43:56 PM Sep 29, 2024
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None
- Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

22.22 dBm
46.33 % at 0dB

10.0% 2.36 dB
1.0 % 4.42 dB
0.1% 5.54 dB
0.01% 6.20dB
0.001% 6.81dB
0.0001 % 7.04 dB

Peak 7.37dB
29.59 dBm

0.0001 %
Info BW 25.000 MHz

IMSG STATUS

Band66 QAM16 BW=20MHz Channel=132322 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO | 05:44:00 PM Sep 29, 2024
Center Freq: 1.745000000 GHz Radio Std: None
- Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

23.00 dBm
50.10 % at 0dB

10.0% 3.01dB

1.0 % 3.55dB
0.1% 3.79dB
0.01% 4.51dB
0.001% 5.39dB
0.0001% 5.77 dB

Peak 5.82dB
28.82 dBm

0.001 %

Info BW 25.000 MHz

STATUS

Test Report

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 27 of 191
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04 Occupied bandwidth

Band Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | 99% OBW (MHz) | -26dB EBW (MHz) | Verdict
Band13 5 23230 25 #0 QPSK 4.498 4.901 PASS
Band13 5 23230 25 #0 QAM16 4.505 4.971 PASS
Band13 10 23230 50 #0 QPSK 8.940 9.701 PASS
Band13 10 23230 1 #0 QAM16 0.766 1.106 PASS
Band2 1.4 18900 6 #0 QPSK 1.091 1.278 PASS
Band2 1.4 18900 6 #0 QAM16 1.092 1.272 PASS
Band2 3 18900 15 #0 QPSK 2.693 2.907 PASS
Band2 3 18900 15 #0 QAM16 2.683 2.903 PASS
Band2 5 18900 25 #0 QPSK 4.494 4918 PASS
Band2 5 18900 25 #0 QAM16 4.509 4.887 PASS
Band2 10 18900 50 #0 QPSK 8.965 9.709 PASS
Band2 10 18900 1 #0 QAM16 1.175 1.563 PASS
Band2 15 18900 75 #0 QPSK 13.458 14.480 PASS
Band2 15 18900 1 #0 QAM16 1.476 2.388 PASS
Band2 20 18900 100 #0 QPSK 17.900 19.170 PASS
Band2 20 18900 1 #0 QAM16 1.913 2.703 PASS
Band4 1.4 20175 6 #0 QPSK 1.092 1.273 PASS
Band4 1.4 20175 6 #0 QAM16 1.090 1.277 PASS
Band4 3 20175 15 #0 QPSK 2.696 2.920 PASS
Band4 3 20175 15 #0 QAM16 2.688 2.921 PASS
Band4 5 20175 25 #0 QPSK 4.507 4.907 PASS
Band4 5 20175 25 #0 QAM16 4.507 4.905 PASS
Band4 10 20175 50 #0 QPSK 8.977 9.641 PASS
Band4 10 20175 1 #0 QAM16 1.167 1.670 PASS
Band4 15 20175 75 #0 QPSK 13.452 14.454 PASS
Band4 15 20175 1 #0 QAM16 1.552 2.187 PASS
Band4 20 20175 100 #0 QPSK 17.964 19.364 PASS
Band4 20 20175 1 #0 QAM16 1.918 2.833 PASS
Band5 1.4 20525 6 #0 QPSK 1.096 1.290 PASS
Band5 1.4 20525 6 #0 QAM16 1.090 1.275 PASS
Band5 3 20525 15 #0 QPSK 2.695 2.920 PASS
Band5 3 20525 15 #0 QAM16 2.690 2.908 PASS
Band5 5 20525 25 #0 QPSK 4.508 4.910 PASS
Band5 5 20525 25 #0 QAM16 4.512 4.904 PASS
Band5 10 20525 50 #0 QPSK 8.997 9.748 PASS
Band5 10 20525 1 #0 QAM16 1.129 1.548 PASS
Band66 1.4 132322 6 #0 QPSK 1.106 1.249 PASS
Band66 1.4 132322 6 #0 QAM16 1.090 1.274 PASS
Band66 3 132322 15 #0 QPSK 2.711 2.947 PASS
Band66 3 132322 15 #0 QAM16 2.688 2.942 PASS
Band66 5 132322 25 #0 QPSK 4.497 4911 PASS
Band66 5 132322 25 #0 QAM16 4.536 4.921 PASS
Band66 10 132322 50 #0 QPSK 8.963 9.725 PASS
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 28 of 191
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Band66 10 132322 1 #0 QAM16 4.625 5.319 PASS
Band66 15 132322 75 #0 QPSK 13.447 14.390 PASS
Band66 15 132322 1 #0 QAM16 29.721 30.000 PASS
Band66 20 132322 100 #0 QPSK 17.932 19.071 PASS
Band66 20 132322 1 #0 QAM16 17.878 18.468 PASS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Band13 QPSK BW=5MHz Channel=23230 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0 )

RL RF 20 Q

[ SENSE:INT] | ALIGN AUTO |

02:19:23PM Sep 28, 2024

L AC
Center Freq 782.000000 MHz

# FGain:Low

——

Center Freq: 782.000000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Radio Std: None

Radio Device: BTS

Ref Offset 7.55 dB
Ref 40.00 dBm

Occupied Bandwidth

4.4976 MHz
12.116 kHz
4.901 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 29.7 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band13 QAM16 BW=5MHz Channel=23230 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0 )

RL RF 20Q AC

[ SENSE:INT] | ALIGN AUTO |

02:19:39PM Sep 28, 2024

Center Freq 782.000000 MHz

# FGain:Low

——

Center Freq: 782.000000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

Ref Offset 7.55 dB
Ref 40.00 dBm

Occupied Bandwidth

4.5053 MHz
14.237 kHz
4.971 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 29.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Band13 QPSK BW=10MHz Channel=23230 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0 )

RL RF 500 AC [ SENSE:INT] | ALIGN AUTO |

02:20:43PM Sep 28, 2024

Center Freq: 782.000000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 782.000000 MHz

.
# FGain:Low

Radio Std: None

Radio Device: BTS

Ref Offset 7.55 dB
Ref 40.00 dBm

#VBW 620 kHz

Total Power 29.5 dBm

Occupied Bandwidth

8.9403 MHz
17.462 kHz
9.701 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

IMSG STATUS

Band13 QAM16 BW=10MHz Channel=23230 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0 )

RF 50 Q [ SENSE:INT] | ALIGN AUTO |

02:20:49PM Sep 28, 2024

Center Freq: 782.000000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

L AC
Center Freq 782.000000 MHz

.
# FGain:Low

Radio Std: None

Radio Device: BTS

Ref Offset 7.55 dB
Ref 40.00 dBm

......

#VBW 620 kHz

Total Power 28.7 dBm

Occupied Bandwidth

766.16 kHz
124.39 kHz
1.106 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

IMSG STATUS

Band2 QPSK BW=1.4MHz Channel=18900 RB Size=6 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dl-

cert.com
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s Keysight Spectrum Analyzer - Occupied BW

=0

RL RE 500 AC

[ SENSE:INT] |

ALIGN AUTO |

08:35:00 PM Sep 23, 2024

Center Freq 1.880000000 GHz

.
# FGain:Low

Center Freq: 1.880000000 GHz

Trig: Free Run
#Atten: 40 dB

Radio Std: None
Avg|Hold: 200/200
Radio Device: BTS

Ref Offset 9.76 dB
Ref 40.00 dBm

Occupied Bandwidth

1.0909 MHz
-3.167 kHz
1.278 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 91 kHz

Total Power

% of OBW Power
x dB

30.1 dBm

99.00 %
-26.00 dB

IMSG

STATUS

Band2 QAM16 BW=1.4MHz Channel=18900 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 20Q AC

[ SENSE:INT] |

ALIGN AUTO |

08:35:17 PM Sep 23, 2024

Center Freq 1.880000000 GHz

.
# FGain:Low

Center Freq: 1.880000000 GHz

Trig: Free Run
#Atten: 40 dB

Radio Std: None
Avg|Hold: 200/200
Radio Device: BTS

Ref Offset 9.76 dB
Ref 40.00 dBm

Occupied Bandwidth

1.0925 MHz
-1.166 kHz
1.272 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 91 kHz

Total Power

% of OBW Power
x dB

29.3 dBm

99.00 %
-26.00 dB

IMSG

STATUS

Band2 QPSK BW=3MHz Channel=18900 RB Size=15 Position=#0

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 500 AC [ SENSE:INT] | ALIGN AUTO |

08:36:53PM Sep 23, 2024

Center Freq: 1.880000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.880000000 GHz

.
# FGain:Low

Radio Std: None

Radio Device: BTS

Ref Offset 9.76 dB
Ref 40.00 dBm

#VBW 180 kHz

Total Power 30.6 dBm

Occupied Bandwidth

2.6927 MHz
1.328 kHz
2.907 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Sweep 1.533 ms

IMSG STATUS

Band2 QAM16 BW=3MHz Channel=18900 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 500 AC [ SENSE:INT] | ALIGN AUTO |

08:37:09PM Sep 23, 2024

Center Freq: 1.880000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.880000000 GHz

.
# FGain:Low

Radio Std: None

Radio Device: BTS

Ref Offset 9.76 dB
Ref 40.00 dBm

#VBW 180 kHz

Total Power 29.6 dBm

Occupied Bandwidth

2.6834 MHz
3.946 kHz
2.903 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Sweep 1.533 ms

IMSG STATUS

Band2 QPSK BW=5MHz Channel=18900 RB Size=25 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Occupied BW

=0

RL RE 500 AC

[ SENSE:INT] |

ALIGN AUTO ‘ 08:38:45PM Sep 23, 2024

Center Freq 1.880000000 GHz

.
# FGain:Low

Center Freq: 1.880000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

Ref Offset 9.76 dB
Ref 40.00 dBm

Occupied Bandwidth

4.4940 MHz
9.423 kHz
4.918 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 30.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band2 QAM16 BW=5MHz Channel=18900 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 20Q AC

[ SENSE:INT] |

ALIGN AUTO ‘ 08:39:01 PM Sep 23, 2024

Center Freq 1.880000000 GHz

.
# FGain:Low

Center Freq: 1.880000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

Ref Offset 9.76 dB
Ref 40.00 dBm

Occupied Bandwidth

4.5091 MHz
10.896 kHz
4.887 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 29.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band2 QPSK BW=10MHz Channel=18900 RB Size=50 Position=#0

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Occupied BW

=0

RL RE 500 AC

[ SENSE:INT] |

ALIGN AUTO ‘ 08:40:36 PM Sep 23, 2024

Center Freq 1.880000000 GHz

.
# FGain:Low

Center Freq: 1.880000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

Ref Offset 9.76 dB
Ref 40.00 dBm

Occupied Bandwidth

8.9648 MHz
20.800 kHz
9.709 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power 29.8 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band2 QAM16 BW=10MHz Channel=18900 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 20Q AC

[ SENSE:INT] |

ALIGN AUTO ‘ 08:40:42PM Sep 23, 2024

Center Freq 1.880000000 GHz

.
# FGain:Low

Center Freq: 1.880000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

Ref Offset 9.76 dB
Ref 40.00 dBm

Occupied Bandwidth

1.1745 MHz
117.33 kHz
1.563 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power 28.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band2 QPSK BW=15MHz Channel=18900 RB Size=75 Position=#0

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Occupied BW ‘inil\ﬁl
RL RF 500 AC [ SENSE:INT] | ALIGN AUTO | 08:42:28 PM Sep 23, 2024
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
- Trig: FreeRun Avg|Hold: 200/200
#HFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.76 dB
Ref 40.00 dBm

#VBW 910 kHz

Occupied Bandwidth Total Power 30.0 dBm

13.458 MHz

Transmit Freq Error 25.271 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.48 MHz x dB -26.00 dB

IMSG STATUS

Band2 QAM16 BW=15MHz Channel=18900 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW =1 =R
RL RF 500 AC [ SENSE:INT] | ALIGN AUTO | 08:42:34 PM Sep 23, 2024

Center Freq 1.880000000 GHz

Center Freq: 1.880000000 GHz Radio Std: None
- Trig: FreeRun Avg|Hold: 200/200

#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.76 dB
Ref 40.00 dBm

o
Ly
T e

#VBW 910 kHz

Occupied Bandwidth Total Power 28.6 dBm

1.4758 MHz

Transmit Freq Error 231.11 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.388 MHz x dB -26.00 dB

IMSG STATUS

Band2 QPSK BW=20MHz Channel=18900 RB Size=100 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 36 of 191
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s Keysight Spectrum Analyzer - Occupied BW

=0

RL RE 500 AC

[ SENSE:INT] |

ALIGN AUTO ‘ 08:44:20 PM Sep 23, 2024

Center Freq 1.880000000 GHz

.
# FGain:Low

Center Freq: 1.880000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

Ref Offset 9.76 dB
Ref 40.00 dBm

Occupied Bandwidth

17.900 MHz
58.173 kHz
19.17 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power 30.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band2 QAM16 BW=20MHz Channel=18900 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 20Q AC

[ SENSE:INT] |

ALIGN AUTO ‘ 08:44:27 PM Sep 23, 2024

Center Freq 1.880000000 GHz

.
# FGain:Low

Center Freq: 1.880000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

Ref Offset 9.76 dB
Ref 40.00 dBm

Occupied Bandwidth

1.9133 MHz
103.31 kHz
2.703 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power 28.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band4 QPSK BW=1.4MHz Channel=20175 RB Size=6 Position=#0

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Occupied BW

=0 )

RL RE 500 AC

[ SENSE:INT] |

ALIGN AUTO |

02:01:31 PM Sep 25, 2024

Center Freq 1.732500000 GHz

.
# FGain:Low

Center Freq: 1.732500000 GHz

Trig: Free Run
#Atten: 40 dB

Radio Std: None
Avg|Hold: 200/200
Radio Device: BTS

Ref Offset 9.48 dB
Ref 40.00 dBm

Occupied Bandwidth

1.0916 MHz
-4.124 kHz
1.273 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 91 kHz

Total Power

% of OBW Power
x dB

30.3 dBm

99.00 %
-26.00 dB

IMSG

STATUS

Band4 QAM16 BW=1.4MHz Channel=20175 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0 )

RL RF 20Q AC

[ SENSE:INT] |

ALIGN AUTO |

02:01:48PM Sep 25, 2024

Center Freq 1.732500000 GHz

.
# FGain:Low

Center Freq: 1.732500000 GHz

Trig: Free Run
#Atten: 40 dB

Radio Std: None
Avg|Hold: 200/200
Radio Device: BTS

Ref Offset 9.48 dB
Ref 40.00 dBm

Occupied Bandwidth

1.0901 MHz
-1.501 kHz
1.277 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 91 kHz

Total Power

% of OBW Power
x dB

29.3 dBm

99.00 %
-26.00 dB

IMSG

STATUS

Band4 QPSK BW=3MHz Channel=20175 RB Size=15 Position=#0

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Occupied BW

=0 )

RL RF 500 AC [ SENSE:INT] | ALIGN AUTO |

02:03:23PM Sep 25, 2024

Center Freq: 1.732500000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.732500000 GHz

.
# FGain:Low

Radio Std: None

Radio Device: BTS

Ref Offset 9.48 dB
Ref 40.00 dBm

#VBW 180 kHz

Total Power 30.9 dBm

Occupied Bandwidth

2.6962 MHz
3.499 kHz
2.920 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Sweep 1.533 ms

IMSG STATUS

Band4 QAM16 BW=3MHz Channel=20175 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0 )

RL RF 500 AC [ SENSE:INT] | ALIGN AUTO |

02:03:40 PM Sep 25, 2024

Center Freq: 1.732500000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.732500000 GHz

.
# FGain:Low

Radio Std: None

Radio Device: BTS

Ref Offset 9.48 dB
Ref 40.00 dBm

#VBW 180 kHz

Total Power 29.9 dBm

Occupied Bandwidth

2.6884 MHz
3.026 kHz
2.921 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Sweep 1.533 ms

IMSG STATUS

Band4 QPSK BW=5MHz Channel=20175 RB Size=25 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Occupied BW

=0 )

RL RE 500 AC

[ SENSE:INT] |

ALIGN AUTO ‘ 02:05:13PM Sep 25, 2024

Center Freq 1.732500000 GHz

.
# FGain:Low

Center Freq: 1.732500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

Ref Offset 9.48 dB
Ref 40.00 dBm

Occupied Bandwidth
4.5075 MHz
988 Hz
4.907 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 30.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band4 QAM16 BW=5MHz Channel=20175 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0 )

RL RF 20Q AC

[ SENSE:INT] |

ALIGN AUTO ‘ 02:05:29 PM Sep 25, 2024

Center Freq 1.732500000 GHz

.
# FGain:Low

Center Freq: 1.732500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

Ref Offset 9.48 dB
Ref 40.00 dBm

Occupied Bandwidth

4.5065 MHz
8.626 kHz
4.905 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 29.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band4 QPSK BW=10MHz Channel=20175 RB Size=50 Position=#0

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Occupied BW

=0 )

RL RE 500 AC

[ SENSE:INT] |

ALIGN AUTO ‘ 02:07:03PM Sep 25, 2024

Center Freq 1.732500000 GHz

.
# FGain:Low

Center Freq: 1.732500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

Ref Offset 9.48 dB
Ref 40.00 dBm

Occupied Bandwidth

8.9766 MHz
12.590 kHz
9.641 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power 30.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band4 QAM16 BW=10MHz Channel=20175 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0 )

RL RF 20Q AC

[ SENSE:INT] |

ALIGN AUTO ‘ 02:07:09PM Sep 25, 2024

Center Freq 1.732500000 GHz

.
# FGain:Low

Center Freq: 1.732500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

Ref Offset 9.48 dB
Ref 40.00 dBm

Occupied Bandwidth

1.1674 MHz
104.09 kHz
1.670 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power 28.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band4 QPSK BW=15MHz Channel=20175 RB Size=75 Position=#0

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Occupied BW ‘inil\ﬁl
RL RF 500 AC [ SENSE:INT] | ALIGN AUTO | 02:08:53 PM Sep 25, 2024
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
- Trig: FreeRun Avg|Hold: 200/200
#HFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.48 dB
Ref 40.00 dBm

#VBW 910 kHz

Occupied Bandwidth Total Power 30.3 dBm

13.452 MHz

Transmit Freq Error 37.810 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.45 MHz x dB -26.00 dB

IMSG STATUS

Band4 QAM16 BW=15MHz Channel=20175 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW =1 =R
RL RF 500 AC [ SENSE:INT] | ALIGN AUTO | 02:08:58 PM Sep 25, 2024

Center Freq 1.732500000 GHz

Center Freq: 1.732500000 GHz
- Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Radio Std: None

Ref Offset 9.48 dB
Ref 40.00 dBm

Y.
| T

#VBW 910 kHz

Occupied Bandwidth Total Power 28.5 dBm

1.5518 MHz

Transmit Freq Error 186.41 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.187 MHz x dB -26.00 dB

IMSG STATUS

Band4 QPSK BW=20MHz Channel=20175 RB Size=100 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 42 of 191
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s Keysight Spectrum Analyzer - Occupied BW ‘inil\ﬁl
RL RF 500 AC [ SENSE:INT] | ALIGN AUTO | 02:10:45 PM Sep 25, 2024
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
- Trig: FreeRun Avg|Hold: 200/200
#HFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.48 dB
Ref 40.00 dBm

#VBW 1.2 MHz

Occupied Bandwidth Total Power 30.3 dBm

17.964 MHz

Transmit Freq Error 37.969 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.36 MHz x dB -26.00 dB

IMSG STATUS

Band4 QAM16 BW=20MHz Channel=20175 RB Size=1 Position=#Mid

s Keysight Spectrum Analyzer - Occupied BW =1 =R
RL RF 500 AC [ SENSE:INT] | ALIGN AUTO | 02:10:50 PM Sep 25, 2024

Center Freq 1.732500000 GHz

Center Freq: 1.732500000 GHz Radio Std: None
- Trig: FreeRun Avg|Hold: 200/200

#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.48 dB
Ref 40.00 dBm

#VBW 1.2 MHz

Occupied Bandwidth Total Power 28.2 dBm

1.9182 MHz

Transmit Freq Error 114.94 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.833 MHz x dB -26.00 dB

IMSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 43 of 191
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Band5 QPSK BW=1.4MHz Channel=20525 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0 )

[ SENSE:INT]

ALIGN AUTO |

09:31:57 AM Sep 27, 2024

Center Freq: 836.500000 MHz

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Avg[Hold: 2007200

Radio Device: BTS

Radio Std: None

Ref Offset 7.66 <B
Ref 40.00 dBm

Occupied Bandwidth

#VBW 91 kHz

Total Power

1.0963 MHz

Transmit Freq Error
x dB Bandwidth

-138 Hz

1.290 MHz x dB

% of OBW Power

30.5 dBm

99.00 %
-26.00 dB

IMSG

STATUS

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=6 Position=#0

e Keysight Spectrum Analyzar Qccup\ed BW

=0 )

Center Freq836 500000 MHz

[ SENSE:INT]

ALIGN AUTO |

09:32:14 AM Sep 27, 2024

Center Freq: 836.500000 MHz

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Avg[Hold: 2007200

Radio Device: BTS

Radio Std: None

Ref Offset 7.66 <B
Ref 40.00 dBm

Occupied Bandwidth

#VBW 91 kHz

Total Power

1.0898 MHz

Transmit Freq Error
x dB Bandwidth

-3.634 kHz

1.275 MHz x dB

% of OBW Power

29.8 dBm

99.00 %
-26.00 dB

IMSG

STATUS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Band5 QPSK BW=3MHz Channel=20525 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0 )

RL RF 20Q AC

Center Freq 836.500000 MHz

[ SENSE:INT] |

ALIGN AUTO |

02:20:00PM Sep 27,2024

# FGain:Low

——

Center Freq: 836.500000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Radio Std: None

Radio Device: BTS

Ref Offset 7.66 <B
Ref 40.00 dBm

Occupied Bandwidth

2.6955 MHz

Transmit Freq Error
x dB Bandwidth

1.650 kHz
2.920 MHz

#VBW 180 kHz

Total Power 31.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Sweep 1.533 ms

IMSG

STATUS

Band5 QAM16 BW=3MHz Channel=20525 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0 )

RF 20 Q

L AC
Center Freq 836.500000 MHz

[ SENSE:INT] |

ALIGN AUTO |

02:20:05PM Sep 27, 2024

# FGain:Low

——

Center Freq: 836.500000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Radio Std: None

Radio Device: BTS

Ref Offset 7.66 <B
Ref 40.00 dBm

Occupied Bandwidth

2.6898 MHz

Transmit Freq Error
x dB Bandwidth

3.381 kHz
2.908 MHz

#VBW 180 kHz

Total Power 30.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Sweep 1.533 ms

IMSG

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Band5 QPSK BW=5MHz Channel=20525 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Occupied BW [E=R(r=R ==

RL RF 500 AC [ SENSE:INT] | ALIGN AUTO | 02:20:46 PM Sep 27, 2024
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
- Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.66 <B
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 30.9 dBm

4.5078 MHz

Transmit Freq Error 10.069 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.910 MHz x dB -26.00 dB

IMSG STATUS

Band5 QAM16 BW=5MHz Channel=20525 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW =1 =R
RF 50 Q [ SENSE:INT] | ALIGN AUTO | 02:20:51 PM Sep 27, 2024

Y AC
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
- Trig: FreeRun Avg|Hold: 200/200

#HFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.66 <B
Ref 40.00 dBm

Center 336.5 MHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 29.9 dBm

4.5116 MHz

Transmit Freq Error 8.616 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.904 MHz x dB -26.00 dB

IMSG STATUS
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Band5 QPSK BW=10MHz Channel=20525 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0 )

Occupied Bandwidth

[ SENSE:INT]

ALIGN AUTO |

02:21:27 PM Sep 27, 2024

Center Freq: 836.500000 MHz

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Avg[Hold: 2007200

Radio Device: BTS

Radio Std: None

Ref Offset 7.66 <B
Ref 40.00 dBm

#VBW 620 kHz

Total Power

8.9970 MHz

Transmit Freq Error
x dB Bandwidth

24,870 kHz

9.748 MHz x dB

% of OBW Power

30.7 dBm

99.00 %
-26.00 dB

IMSG

STATUS

Band5 QAM16 BW=10MHz Channel=20525 RB Size=1 Position=#0

e Keysight Spectrum Analyzar Qccup\ed BW

=0 )

Center Freq836 500000 MHz

Occupied Bandwidth

[ SENSE:INT]

ALIGN AUTO |

02:21:30PM Sep 27, 2024

Trig: Free Run
#Atten: 40 dB

.
# FGain:Low

Center Freq: 836.500000 MHz

Avg[Hold: 2007200

Radio Device: BTS

Radio Std: None

Ref Offset 7.66 <B
Ref 40.00 dBm

#VBW 620 kHz

Total Power

1.1287 MHz

Transmit Freq Error
x dB Bandwidth

-4.2003 MHz

1.548 MHz x dB

% of OBW Power

29.0 dBm

99.00 %
-26.00 dB

IMSG

STATUS

Test Report
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Band66 QPSK BW=1.4MHz Channel=132322 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 500 AC [ SENSE:INT] | ALIGN AUTO |

05:47:49PM Sep 29, 2024

Center Freq: 1.745000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.745000000 GHz

.
# FGain:Low

Radio Std: None

Radio Device: BTS

Ref Offset 9.53 dB

#VBW 91 kHz

Total Power 30.9 dBm

Occupied Bandwidth

1.1061 MHz
-1.975 kHz
1.249 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

IMSG STATUS

Band66 QAM16 BW=1.4MHz Channel=132322 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0

RF 50 Q [ SENSE:INT] | ALIGN AUTO |

05:48:06 PM Sep 29, 2024

Center Freq: 1.745000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

L AC
Center Freq 1.745000000 GHz

.
# FGain:Low

Radio Std: None

Radio Device: BTS

Ref Offset 9.53 dB
Ref 40.00 dBm

#VBW 91 kHz

Total Power 29.9 dBm

Occupied Bandwidth
1.0900 MHz
-68 Hz
1.274 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

IMSG STATUS

Band66 QPSK BW=3MHz Channel=132322 RB Size=15 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dl-

cert.com
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s Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 500 AC [ SENSE:INT] | ALIGN AUTO |

05:49:44 PM Sep 29, 2024

Center Freq: 1.745000000 GHz
- Trig: FreeRun Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.745000000 GHz

# FGain:Low

Radio Std: None

Radio Device: BTS

Ref Offset 9.53 dB
Ref 40.00 dBm

#VBW 180 kHz

Total Power 31.6 dBm

Occupied Bandwidth

2.7113 MHz
7.493 kHz
2.947 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Sweep 1.533 ms

IMSG STATUS

Band66 QAM16 BW=3MHz Channel=132322 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 500 AC [ SENSE:INT] | ALIGN AUTO |

05:50:00PM Sep 29, 2024

Center Freq: 1.745000000 GHz
- Trig: FreeRun Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.745000000 GHz

# FGain:Low

Radio Std: None

Radio Device: BTS

Ref Offset 9.53 dB
Ref 40.00 dBm

#VBW 180 kHz

Total Power 30.5dBm

Occupied Bandwidth

2.6875 MHz
-2.308 kHz
2.942 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Sweep 1.533 ms

IMSG STATUS

Band66 QPSK BW=5MHz Channel=132322 RB Size=25 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com
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s Keysight Spectrum Analyzer - Occupied BW

=0

RL RE 500 AC

[ SENSE:INT] |

ALIGN AUTO ‘ 05:51:34 PM Sep 29, 2024

Center Freq 1.745000000 GHz

.
# FGain:Low

Center Freq: 1.745000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

Ref Offset 9.53 dB
Ref 40.00 dBm

Occupied Bandwidth

4.4969 MHz
13.253 kHz
4.911 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 30.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band66 QAM16 BW=5MHz Channel=132322 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 20Q AC

[ SENSE:INT] |

ALIGN AUTO ‘ 05:51:50 PM Sep 29, 2024

Center Freq 1.745000000 GHz

.
# FGain:Low

Center Freq: 1.745000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

Ref Offset 9.53 dB
Ref 40.00 dBm

Occupied Bandwidth

4.5363 MHz
14.617 kHz
4.921 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 30.0 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band66 QPSK BW=10MHz Channel=132322 RB Size=50 Position=#0

Test Report Tel: 400-688-3552
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s Keysight Spectrum Analyzer - Occupied BW

=0

RL RE 500 AC

[ SENSE:INT] |

ALIGN AUTO ‘ 05:53:27 PM Sep 29, 2024

Center Freq 1.745000000 GHz

.
# FGain:Low

Center Freq: 1.745000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

Ref Offset 9.53 dB
Ref 40.00 dBm

Occupied Bandwidth

8.9632 MHz
14.537 kHz
9.725 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power 30.5dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band66 QAM16 BW=10MHz Channel=132322 RB Size=1 Position=#Mid

s Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 20Q AC

[ SENSE:INT] |

ALIGN AUTO ‘ 05:53:33PM Sep 29, 2024

Center Freq 1.745000000 GHz

.
# FGain:Low

Center Freq: 1.745000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

Ref Offset 9.53 dB
Ref 40.00 dBm

Occupied Bandwidth

770.31 kHz
120.88 kHz
1.162 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power 29.0 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band66 QPSK BW=15MHz Channel=132322 RB Size=75 Position=#0

Test Report Tel: 400-688-3552

Web:www.dl-cert.com
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s Keysight Spectrum Analyzer - Occupied BW

=0

RL RE 500 AC

[ SENSE:INT] | ALIGN AUTO |

05:55:42PM Sep 29, 2024

Center Freq 1.745000000 GHz

# FGain:Low

- Trig: FreeRun

Center Freq: 1.745000000 GHz
Avg|Hold: 200/200
#Atten: 40 dB

Radio Std: None

Radio Device: BTS

Ref Offset 9.53 dB
Ref 40.00 dBm

il
TN

Occupied Bandwidth

13.447 MHz
46.271 kHz
14.39 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 910 kHz

Total Power 30.7 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band66 QAM16 BW=15MHz Channel=132322 RB Size=1 Position=#Mid

s Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 20Q AC

[ SENSE:INT] | ALIGN AUTO |

05:55:48 PM Sep 29, 2024

Center Freq 1.745000000 GHz

# FGain:Low

- Trig: FreeRun

Center Freq: 1.745000000 GHz
Avg|Hold: 200/200
#Atten: 40 dB

Radio Std: None

Radio Device: BTS

Ref Offset 9.53 dB
Ref 40.00 dBm

Occupied Bandwidth

1.0031 MHz
183.25 kHz
1.453 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 910 kHz

Total Power 28.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band66 QPSK BW=20MHz Channel=132322 RB Size=100 Position=#0

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Occupied BW ‘inil\ﬁl
RL RF 500 AC [ SENSE:INT] | ALIGN AUTO | 05:58:33 PM Sep 29, 2024
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None
- Trig: FreeRun Avg|Hold: 200/200
#HFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.53 dB
Ref 40.00 dBm

#VBW 1.2 MHz

Occupied Bandwidth Total Power 30.5 dBm

17.932 MHz

Transmit Freq Error 46.308 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.07 MHz x dB -26.00 dB

IMSG STATUS

Band66 QAM16 BW=20MHz Channel=132322 RB Size=1 Position=#Mid

s Keysight Spectrum Analyzer - Occupied BW =1 =R
RL RF 500 AC [ SENSE:INT] | ALIGN AUTO | 05:58:38 PM Sep 28, 2024

Center Freq 1.745000000 GHz

Center Freq: 1.745000000 GHz Radio Std: None
- Trig: FreeRun Avg|Hold: 200/200

#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.53 dB
Ref 40.00 dBm

#VBW 1.2 MHz

Occupied Bandwidth Total Power 28.8 dBm

1.1966 MHz

Transmit Freq Error 88.540 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.671 MHz x dB -26.00 dB

IMSG STATUS
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05 Band edge

Band Bandwidth UL RB RB Modulation Spur Freq Spur Level Limit Verdict
(MHz) Channel Size Position (MHz) (dBm) (dBm)

Band13 5 23205 1 #0 QPSK 776.99 -21.17 -13 PASS
Band13 5 23205 25 #0 QPSK 773.90 -53.99 -35 PASS
Band13 5 23205 1 #0 QAM16 776.99 -20.81 -13 PASS
Band13 5 23205 25 #0 QAM16 774.90 -53.00 -35 PASS
Band13 5 23255 1 #Max QPSK 791.01 -34.73 -13 PASS
Band13 5 23255 25 #0 QPSK 787.01 -34.86 -13 PASS
Band13 5 23255 1 #Max QAM16 791.01 -34.03 -13 PASS
Band13 5 23255 25 #0 QAM16 787.00 -35.48 -13 PASS
Band13 10 23230 1 #Max QPSK 773.16 -49.07 -35 PASS
Band13 10 23230 50 #0 QPSK 774.96 -56.31 -35 PASS
Band13 10 23230 1 #Max QAM16 773.20 -50.17 -35 PASS
Band2 1.4 18607 1 #0 QPSK 1850.00 -24.09 -13 PASS
Band2 1.4 18607 6 #0 QPSK 1850.00 -33.42 -13 PASS
Band2 1.4 18607 1 #0 QAM16 1850.00 -25.67 -13 PASS
Band2 1.4 18607 6 #0 QAM16 1850.00 -33.77 -13 PASS
Band2 1.4 19193 1 #Max QPSK 1910.00 -22.01 -13 PASS
Band2 1.4 19193 6 #0 QPSK 1910.00 -31.37 -13 PASS
Band2 1.4 19193 1 #Max QAM16 1910.00 -25.09 -13 PASS
Band2 1.4 19193 6 #0 QAM16 1910.00 -33.56 -13 PASS
Band2 3 18615 1 #0 QPSK 1849.99 -23.10 -13 PASS
Band2 3 18615 15 #0 QPSK 1850.00 -34.16 -13 PASS
Band2 3 18615 1 #0 QAM16 1850.00 -22.87 -13 PASS
Band2 3 18615 15 #0 QAM16 1849.99 -35.00 -13 PASS
Band2 3 19185 1 #Max QPSK 1910.00 -20.23 -13 PASS
Band2 3 19185 15 #0 QPSK 1910.00 -33.78 -13 PASS
Band2 3 19185 1 #Max QAM16 1910.00 -23.62 -13 PASS
Band2 3 19185 15 #0 QAM16 1910.00 -34.28 -13 PASS
Band2 5 18625 1 #0 QPSK 1850.00 -21.50 -13 PASS
Band2 5 18625 25 #0 QPSK 1849.95 -35.17 -13 PASS
Band2 5 18625 1 #0 QAM16 1850.00 -20.86 -13 PASS
Band2 5 18625 25 #0 QAM16 1850.00 -32.52 -13 PASS
Band2 5 19175 1 #Max QPSK 1910.00 -20.78 -13 PASS
Band2 5 19175 25 #0 QPSK 1910.00 -32.46 -13 PASS
Band2 5 19175 1 #Max QAM16 1910.00 -20.97 -13 PASS
Band2 5 19175 25 #0 QAM16 1910.00 -32.38 -13 PASS
Band2 10 18650 1 #0 QPSK 1849.94 -23.38 -13 PASS
Band2 10 18650 50 #0 QPSK 1849.96 -36.02 -13 PASS
Band2 10 18650 1 #0 QAM16 1849.96 -25.04 -13 PASS
Band2 10 19150 1 #Max QPSK 1910.00 -21.82 -13 PASS
Band2 10 19150 50 #0 QPSK 1910.00 -35.18 -13 PASS
Band2 10 19150 1 #Max QAM16 1910.02 -23.44 -13 PASS
Band2 15 18675 1 #0 QPSK 1849.94 -24.95 -13 PASS
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 54 of 191
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Band2 15 18675 75 #0 QPSK 1850.00 -35.92 -13 PASS
Band2 15 18675 1 #0 QAM16 1850.00 -39.02 -13 PASS
Bnad?2 15 19125 1 #0 QPSK 1918.88 -44.05 -13 PASS
Band2 15 19125 36 #Max QPSK 1910.03 -32.98 -13 PASS
Band2 15 19125 1 #Max QAM16 1910.00 -22.97 -13 PASS
Band2 20 18700 1 #0 QPSK 1850.00 -32.04 -13 PASS
Band2 20 18700 100 #0 QPSK 1850.00 -37.29 -13 PASS
Band2 20 18700 1 #0 QAM16 1850.00 -38.87 -13 PASS
Band2 20 19100 1 #Max QPSK 1910.00 -27.38 -13 PASS
Band2 20 19100 100 #0 QPSK 1910.00 -37.57 -13 PASS
Band2 20 19100 1 #Max QAM16 1910.00 -25.64 -13 PASS
Band4 1.4 19957 1 #0 QPSK 1709.99 -23.38 -13 PASS
Band4 1.4 19957 6 #0 QPSK 1710.00 -32.44 -13 PASS
Band4 1.4 19957 1 #0 QAM16 1710.00 -26.00 -13 PASS
Band4 1.4 19957 6 #0 QAM16 1710.00 -32.50 -13 PASS
Band4 1.4 20393 1 #Max QPSK 1755.00 -23.14 -13 PASS
Band4 1.4 20393 6 #0 QPSK 1755.00 -32.14 -13 PASS
Band4 1.4 20393 1 #Max QAM16 1755.00 -25.15 -13 PASS
Band4 1.4 20393 6 #0 QAM16 1755.00 -33.67 -13 PASS
Band4 3 19965 1 #0 QPSK 1710.00 -22.02 -13 PASS
Band4 3 19965 15 #0 QPSK 1710.00 -33.79 -13 PASS
Band4 3 19965 1 #0 QAM16 1710.00 -22.74 -13 PASS
Band4 3 19965 15 #0 QAM16 1710.00 -34.45 -13 PASS
Band4 3 20385 1 #Max QPSK 1755.00 -21.19 -13 PASS
Band4 3 20385 15 #0 QPSK 1755.00 -34.36 -13 PASS
Band4 3 20385 1 #Max QAM16 1755.00 -22.79 -13 PASS
Band4 3 20385 15 #0 QAM16 1755.00 -34.13 -13 PASS
Band4 5 19975 1 #0 QPSK 1710.00 -19.55 -13 PASS
Band4 5 19975 25 #0 QPSK 1710.00 -33.55 -13 PASS
Band4 5 19975 1 #0 QAM16 1710.00 -21.40 -13 PASS
Band4 5 19975 25 #0 QAM16 1710.00 -32.90 -13 PASS
Band4 5 20375 1 #Max QPSK 1755.02 -20.05 -13 PASS
Band4 5 20375 25 #0 QPSK 1755.00 -31.59 -13 PASS
Band4 5 20375 1 #Max QAM16 1755.00 -19.32 -13 PASS
Band4 5 20375 25 #0 QAM16 1755.00 -32.39 -13 PASS
Band4 10 20000 1 #0 QPSK 1709.98 -23.29 -13 PASS
Band4 10 20000 50 #0 QPSK 1710.00 -38.57 -13 PASS
Band4 10 20000 1 #0 QAM16 1709.96 -36.75 -13 PASS
Band4 10 20350 1 #Max QPSK 1755.00 -21.36 -13 PASS
Band4 10 20350 50 #0 QPSK 1755.10 -34.90 -13 PASS
Band4 10 20350 1 #Max QAM16 1755.00 -21.69 -13 PASS
Band4 15 20025 1 #0 QPSK 1710.00 -22.73 -13 PASS
Band4 15 20025 75 #0 QPSK 1710.00 -37.37 -13 PASS
Band4 15 20025 1 #0 QAM16 1710.00 -37.90 -13 PASS
Band4 15 20325 1 #Max QPSK 1755.00 -22.21 -13 PASS
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Band4 15 20325 75 #0 QPSK 1755.03 -34.17 -13 PASS
Band4 15 20325 1 #Max QAM16 1755.00 -21.39 -13 PASS
Band4 20 20050 1 #0 QPSK 1710.00 -25.93 -13 PASS
Band4 20 20050 100 #0 QPSK 1709.68 -40.27 -13 PASS
Band4 20 20050 1 #0 QAM16 1708.72 -39.63 -13 PASS
Band4 20 20300 1 #Max QPSK 1755.00 -24.91 -13 PASS
Band4 20 20300 100 #0 QPSK 1755.00 -34.56 -13 PASS
Band4 20 20300 1 #Max QAM16 1755.16 -27.31 -13 PASS
Band5 1.4 20407 1 #0 QPSK 824.00 -24.06 -13 PASS
Band5 1.4 20407 6 #0 QPSK 824.00 -31.55 -13 PASS
Band5 1.4 20407 1 #0 QAM16 824.00 -24.99 -13 PASS
Band5 1.4 20407 6 #0 QAM16 824.00 -30.80 -13 PASS
Band5 1.4 20643 1 #Max QPSK 849.01 -23.97 -13 PASS
Band5 1.4 20643 6 #0 QPSK 849.00 -29.92 -13 PASS
Band5 1.4 20643 1 #Max QAM16 849.00 -23.84 -13 PASS
Band5 1.4 20643 6 #0 QAM16 849.00 -31.71 -13 PASS
Band5 3 20415 1 #0 QPSK 824.00 -21.97 -13 PASS
Band5 3 20415 15 #0 QPSK 824.00 -32.44 -13 PASS
Band5 3 20415 1 #0 QAM16 824.00 -22.40 -13 PASS
Band5 3 20415 15 #0 QAM16 823.98 -32.44 -13 PASS
Band5 3 20635 1 #Max QPSK 849.00 -20.53 -13 PASS
Band5 3 20635 15 #0 QPSK 849.00 -34.46 -13 PASS
Band5 3 20635 1 #Max QAM16 849.00 -21.49 -13 PASS
Band5 3 20635 15 #0 QAM16 849.01 -33.22 -13 PASS
Band5 5 20425 1 #0 QPSK 823.97 -19.95 -13 PASS
Band5 5 20425 25 #0 QPSK 823.95 -32.14 -13 PASS
Band5 5 20425 1 #0 QAM16 824.00 -20.39 -13 PASS
Band5 5 20425 25 #0 QAM16 824.00 -31.07 -13 PASS
Band5 5 20625 1 #Max QPSK 849.00 -18.66 -13 PASS
Band5 5 20625 25 #0 QPSK 849.03 -33.71 -13 PASS
Band5 5 20625 1 #Max QAM16 849.02 -21.47 -13 PASS
Band5 5 20625 25 #0 QAM16 849.02 -33.40 -13 PASS
Band5 10 20450 1 #0 QPSK 823.96 -23.92 -13 PASS
Band5 10 20450 50 #0 QPSK 824.00 -33.06 -13 PASS
Band5 10 20450 1 #0 QAM16 824.00 -33.94 -13 PASS
Band5 10 20600 1 #Max QPSK 849.00 -22.66 -13 PASS
Band5 10 20600 50 #0 QPSK 849.24 -35.74 -13 PASS
Band5 10 20600 1 #Max QAM16 849.02 -22.85 -13 PASS
Band66 1.4 131979 1 #0 QPSK 1709.99 -45.53 -13 PASS
Band66 1.4 131979 6 #0 QPSK 1710.00 -31.40 -13 PASS
Band66 1.4 131979 1 #0 QAM16 1710.00 -25.29 -13 PASS
Band66 1.4 131979 6 #0 QAM16 1710.00 -32.82 -13 PASS
Band66 1.4 132665 1 #Max QPSK 1780.00 -26.70 -13 PASS
Band66 1.4 132665 6 #0 QPSK 1780.03 -27.14 -13 PASS
Band66 1.4 132665 1 #Max QAM16 1780.01 -27.51 -13 PASS
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Band66 1.4 132665 6 #0 QAM16 1780.00 -28.97 -13 PASS
Band66 3 131987 1 #0 QPSK 1710.00 -17.70 -13 PASS
Band66 3 131987 15 #0 QPSK 1710.00 -29.15 -13 PASS
Band66 3 131987 1 #0 QAM16 1710.00 -19.16 -13 PASS
Band66 3 131987 15 #0 QAM16 1710.00 -31.27 -13 PASS
Band66 3 132657 1 #Max QPSK 1780.00 -21.97 -13 PASS
Band66 3 132657 15 #0 QPSK 1780.00 -29.37 -13 PASS
Band66 3 132657 1 #Max QAM16 1780.01 -22.56 -13 PASS
Band66 3 132657 15 #0 QAM16 1780.00 -30.63 -13 PASS
Band66 5 131997 1 #0 QPSK 1710.00 -14.90 -13 PASS
Band66 5 131997 25 #0 QPSK 1709.99 -28.40 -13 PASS
Band66 5 131997 1 #0 QAM16 1709.98 -18.38 -13 PASS
Band66 5 131997 25 #0 QAM16 1709.99 -31.41 -13 PASS
Band66 5 132647 1 #Max QPSK 1780.01 -18.94 -13 PASS
Band66 5 132647 25 #0 QPSK 1780.00 -30.37 -13 PASS
Band66 5 132647 1 #Max QAM16 1780.00 -18.25 -13 PASS
Band66 5 132647 25 #0 QAM16 1780.02 -31.12 -13 PASS
Band66 10 132022 1 #0 QPSK 1710.00 -21.77 -13 PASS
Band66 10 132022 50 #0 QPSK 1710.00 -36.09 -13 PASS
Band66 10 132022 1 #0 QAM16 1709.96 -41.33 -13 PASS
Band66 10 132622 1 #Max QPSK 1780.00 -20.82 -13 PASS
Band66 10 132622 50 #0 QPSK 1780.00 -35.04 -13 PASS
Band66 10 132622 1 #Max QAM16 1780.06 -24.57 -13 PASS
Band66 15 132047 1 #0 QPSK 1710.00 -29.24 -13 PASS
Band66 15 132047 75 #0 QPSK 1709.67 -35.54 -13 PASS
Band66 15 132047 1 #0 QAM16 1707.45 -42.27 -13 PASS
Band66 15 132597 1 #Max QPSK 1780.00 -27.48 -13 PASS
Band66 15 132597 75 #0 QPSK 1780.42 -36.33 -13 PASS
Band66 15 132597 1 #Max QAM16 1780.00 -26.82 -13 PASS
Band66 20 132072 1 #0 QPSK 1709.76 -37.14 -13 PASS
Band66 20 132072 100 #0 QPSK 1709.96 -37.72 -13 PASS
Band66 20 132072 1 #0 QAM16 1695.44 -39.98 -13 PASS
Band66 20 132572 1 #Max QPSK 1780.24 -37.42 -13 PASS
Band66 20 132572 100 #0 QPSK 1780.00 -38.79 -13 PASS
Band66 20 132572 1 #Max QAM16 1780.00 -38.90 -13 PASS
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Band13 QPSK BW=5MHz Channel=23205 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions \i||i|&|
txl RL RF 500  AC SENSE:INT] ALIGN AUTO 02:21:24 PM Sep 28, 2024
Center Freq: 782.000000 MHz Radio Std: None
- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.54 dB
Ref 30.00 dBm

Spur | Range | StartFreq | StopFreq | | Amplitude
93
3

5 [78700MHz [787 10MHz | n

IMSG STATUS

Band13 QPSK BW=5MHz Channel=23205 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions \i||i|&|
txl RL RF 500  AC SENSE:INT] ALIGN AUTO 02:22:18PM Sep 28, 2024
Center Freq: 782.000000 MHz Radio Std: None
- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.54 dB
Ref 30.00 dBm

Spur | Range | StartFreq | StopFreq |RBW |

690 MHz _|77700 MHz |3
4 [77700MHz [787.00MHz |3
87.10 MHz

6 [787.10MHz [79300MHz [100.0K

805.00 MHz

IMSG STATUS

Band13 QAM16 BW=5MHz Channel=23205 RB Size=1 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions \i||i|&|
txl RL RF 500  AC SENSE:INT] ALIGN AUTO 02:22:29PM Sep 28, 2024
Center Freq: 782.000000 MHz Radio Std: None
- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.54 dB
Ref 30.00 dBm

U

Spur | Range | Start Freq | Stop Freq | | Frequency |Ampl|tude

T [rsoome oo s
-—

?7 00 MHL u? 00 MHL

rur 10 MHz

IMSG STATUS

Band13 QAM16 BW=5MHz Channel=23205 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions \i||i|&|
txl RL RF 500  AC SENSE:INT] ALIGN AUTO 02:23:23PM Sep 28, 2024
Center Freq: 782.000000 MHz Radio Std: None
- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.54 dB
Ref 30.00 dBm

Spur | Range | StartFreq | Stop Freq

775.00 MHz
? 5,00 90

IMSG STATUS

Band13 QPSK BW=5MHz Channel=23255 RB Size=1 Position=#Max
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s Keysight Spectrum Analyzer - Spurious Emissions \i||i|&|
txl RL RF 500  AC SENSE:INT] ALIGN AUTO 02:24:05PM Sep 28, 2024
Center Freq: 782.000000 MHz Radio Std: None
- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

787.00 MHz
Rof 30.00 4BIm -21.036 dBm

IMSG STATUS

Band13 QPSK BW=5MHz Channel=23255 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions \i||i|&|
txl RL RF 500  AC SENSE:INT] ALIGN AUTO 02:24:45PM Sep 28, 2024
Center Freq: 782.000000 MHz Radio Std: None
- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.55 dB
Ref 30.00 dBm

Spur | Range | StartFreq | StopFreq |RBW |Frequency | Amplitude |

787.00 MHz

78710 MHz

IMSG STATUS

Band13 QAM16 BW=5MHz Channel=23255 RB Size=1 Position=#Max
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s Keysight Spectrum Analyzer - Spurious Emissions \i||i|&|
txl RL RF 500  AC SENSE:INT] ALIGN AUTO 02:25:19PM Sep 28, 2024
Center Freq: 782.000000 MHz Radio Std: None
- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

787.01 MHZ

Ref Offset 7.55 dB

Ref 30.00 dBm -21.691 dBm

IMSG STATUS

Band13 QAM16 BW=5MHz Channel=23255 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions \i||i|&|
txl RL RF 500  AC SENSE:INT] ALIGN AUTO 02:25:51PM Sep 28, 2024
Center Freq: 782.000000 MHz Radio Std: None
- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.55 dB
Ref 30.00 dBm

Spur | Range | StartFreq | StopFreq |RBW |Frequency | Amplitude |

.
z

IMSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 61 of 191


mailto:service@dl-cert.com

Band13 QPSK BW=10MHz Channel=23230 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Spurious Emissions \i||i|&|
txl RL RF 500  AC SENSE:INT] ALIGN AUTO 02:26:31PM Sep 28, 2024
Center Freq: 782.000000 MHz Radio Std: None
- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.55 dB
Ref 30.00 dBm

Spur | Range | StartFreq | StopFreq |RBW

775.00MHz |6

IMSG STATUS

Band13 QPSK BW=10MHz Channel=23230 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions \i||i|&|
w RL RF 500  AC SENSE:INT] ALIGN AUTO 02:27:03PM Sep 28, 2024
Center Freq: 782.000000 MHz Radio Std: None
- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.55 dB
Ref 30.00 dBm

Spur | Range | StartFreq | StopFreq |RBW |Frequency

776.90 MHz
777 00 MHL 3

IMSG STATUS
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Band13 QAM16 BW=10MHz Channel=23230 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Spurious Emissions

=0 )

SENSE:INT] | ALIGN AUTO |

02:27:37 PM Sep 28, 2024

IFGain:Low

Center Freq: 782.000000 MHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 40 dB

Radio Std: None

Radio Device: BTS

Ref Offset 7.55 dB
Ref 30.00 dBm

| StopFreq |RBW
775 'lJ MHz

| Frequency

U?“[]MHL U?ﬂJMHL
710 MHz_[793.00 MH

7l {7300 mke laosoouc

IMSG STATUS

Band2 QPSK BW=1.4MHz Channel=18607 RB Size=1 Position=#0

=n =R
ALIGN AUTO | 08:45:23 PM Sep 23, 2024
Avg Type: RMS
Avg|Hold: 100/100

e Keysight Spectrum Analyzar Swept SA

[ SENSE:INT]

Center Freq1 850000000 GHz .
Trig: Free Run

#Atten: 40 dB

PNO: Wide +»—
IFGain:Low

Mkr1 1. 850 000 0 GHz

Ref Offset 9.69 dB 4.099 dBm

Ref 30.00 dBm

Sweep 1547 ms (1001 pts)

#VBW 43 kHz*

STATUS

Band2 QPSK BW=1.4MHz Channel=18607 RB Size=6 Position=#0
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s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Ref Offset 9.69 dB
Ref 30.00 dBm

“i

Span 2.800 MHz
#VBW 43 kHz* Sweep 1547 ms (1001 pts)

IMSG STATUS

Band2 QAM16 BW=1.4MHz Channel=18607 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Ref Offset 9.69 dB
1LO dBidiv. Ref 30.00 dBm
9

Span 2.800 MHz
#VBW 43 kHz* Sweep 1547 ms (1001 pts)

IMSG STATUS

Band2 QAM16 BW=1.4MHz Channel=18607 RB Size=1 Position=#0
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s Keysight Spectrum Analyzer - Swept SA

=0

PNO: Wide +»—
IFGain:Low

[ SENSE:INT]

ALIGN AUTO |

Trig: Free Run
#Atten: 40 dB

Avg Type: RMS
Avg|Hold: 100/100

Ref Offset 9.69 dB
Ref 30.00 dBm

10 dBIdiv
Log

#VBW 43 kHz*

Span 2.800 MHz
Sweep 1547 ms (1001 pts)

IMSG

STATUS

Band2 QPSK BW=1.4MHz Channel=19193 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Swept SA

=0

PNO: Wide +»—
IFGain:Low

SENSE:INT]

ALIGN AUTO |

Trig: Free Run
#Atten: 40 dB

Avg Type: RMS
Avg|Hold: 100/100

#VBW 43 kHz*

Mkr1 1.910 002 8 GHz
-22.020 dBm

Span 2.800 MHz
Sweep 1547 ms (1001 pts)

STATUS

Band2 QPSK BW=1.4MHz Channel=19193 RB Size=6 Position=#0

Test Report
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s Keysight Spectrum Analyzer - Swept SA

=0

[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Mkr1 1.910 000 0 GHz
-31.378 dBm

#VBW 43 kHz* Sweep 1547 ms (.1 001 pts)

IMSG

STATUS

Band2 QAM16 BW=1.4MHz Channel=19193 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Swept SA

=0

[ SENSE:INT] | ALIGN AUTO |

Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Mkr1 1.910 000 0 GHz
-25.097 dBm

Span 2.800 MHz
#VBW 43 kHz* Sweep 1547 ms (1001 pts)

STATUS

Band2 QAM16 BW=1.4MHz Channel=19193 RB Size=6 Position=#0

Test Report
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s Keysight Spectrum Analyzer - Swept SA

=0

[ SENSE:INT]

ALIGN AUTO |

PNO: Wide -w»— Trig: FreeRun
IFGain:Low #Atten: 40 dB

Avg Type: RMS

Avg[Hold: 1001100

#VBW 43 kHz*

Sweep 1547 ms (1 001 pts)

IMSG

STATUS

Band2 QPSK BW=3MHz Channel=18615 RB Size=1 Position=#0

e Keysight

Spectrum Analyzer - Swept SA

=0

10 dBidiv
Log

SENSE:INT]

ALIGN AUTO |

PNO: Wide -w»— Trig: FreeRun
IFGain:Low #Atten: 40 dB

Avg Type: RMS

Avg[Hold: 1001100

Ref Offset 9.7 dB
Ref 30.00 dBm

#VBW 91 kHz*

Mkr1 1. 849 994 GHz
.107 dBm

Span 6.000 MHz
Sweep 8.267 ms (1001 pts)

STATUS

Band2 QPSK BW=3MHz Channel=18615 RB Size=15 Position=#0

Test Report
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e Keysight

Spectrum Analyzer - Swept SA

=0

[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Ref Offset 9.7 dB
Ref 30.00 dBm

#VBW 91 kHz* Sweep 8.267 ms (1 001 pts)

IMSG

STATUS

Band2 QAM16 BW=3MHz Channel=18615 RB Size=1 Position=#0

e Keysight

Spectrum Analyzar Swept SA

=0

Center Freq1 850000000 GHz

10 dBIdiv
Log

[ SENSE:INT] ALIGN AUTO | 08:48:00 PM Sep 23, 2024
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Ref Offset 9.7 dB
Ref 30.00 dBm

Mkr1 1.850 000 GHz
-22.879 dBm

#VBW 91 kHz* Sweep 8.267 ms (1 001 pts)

STATUS

Band2 QAM16 BW=3MHz Channel=18615 RB Size=15 Position=#0

Test Report
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s Keysight Spectrum Analyzer - Swept SA

=0

[N N N S U A

Span 6.000 MHz
Sweep 8.267 ms (1001 pts)

[ SENSE:INT]

ALIGN AUTO |

PNO: Wide -w»— Trig: FreeRun
IFGain:Low #Atten: 40 dB

Avg Type: RMS
Avg|Hold: 100/100

Ref Offset 9.7 dB
Ref 30.00 dBm

#VBW 91 kHz*

IMSG

STATUS

Band2 QPSK BW=3MHz Channel=19185 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Swept SA

=0

SENSE:INT]

| ALIGN AUTO |

PNO: Wide -w»— Trig: FreeRun
IFGain:Low #Atten: 40 dB

Avg Type: RMS
Avg|Hold: 100/100

#VBW 91 kHz*

Mkr1 1.910 000 GHz
20.233 dBm

Span 6.000 MHz
Sweep 8.267 ms (1001 pts)

STATUS

Band2 QPSK BW=3MHz Channel=19185 RB Size=15 Position=#0

Test Report
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s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

#VBW 91 kHz* Sweep 8.267 ms (1 001 pts)

IMSG STATUS

Band2 QAM16 BW=3MHz Channel=19185 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Mkr1 1.910 000 GHz
-23.622 dBm

\

Span 6.000 MHz
#VBW 91 kHz* Sweep 8.267 ms (1001 pts)

IMSG STATUS

Band2 QAM16 BW=3MHz Channel=19185 RB Size=15 Position=#0
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s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

---------

N N N N, SO WV
I O A A s =

#VBW 91 kHz* Sweep 8.267 ms (.1 001 pts)

IMSG STATUS

Band2 QPSK BW=5MHz Channel=18625 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Ref Offcet 9.7 dB Mkr1 1.850 00 GHz

1L%gBldiv Ref 30.00 dBm -21.507 dBm

Span 10.00 MHz
#VBW 150 kHz* Sweep 4.800 ms (1001 pts)

IMSG STATUS

Band2 QPSK BW=5MHz Channel=18625 RB Size=25 Position=#0
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s Keysight Spectrum Analyzer - Swept SA

=0

[N N N S U A

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)

[ SENSE:INT]

ALIGN AUTO

PNO: Wide -w»— Trig: FreeRun
IFGain:Low #Atten: 40 dB

Avg Type: RMS
Avg|Hold: 100/100

Ref Offset 9.7 dB
Ref 30.00 dBm

#VBW 150 kHz*

IMSG

STATUS

Band2 QAM16 BW=5MHz Channel=18625 RB Size=1 Position=#0

e Keysight

Spectrum Analyzer - Swept SA

=0

10 dBidiv
Log

SENSE:INT]

| ALIGN AUTO

PNO: Wide -w»— Trig: FreeRun
IFGain:Low #Atten: 40 dB

Avg Type: RMS
Avg|Hold: 100/100

Ref Offset 9.7 dB
Ref 30.00 dBm

#VBW 150 kHz*

Mkr1 1.850 00 GHz
-20.862 dBm

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)

STATUS

Band2 QAM16 BW=5MHz Channel=18625 RB Size=25 Position=#0

Test Report

Tel: 400-688-3552
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s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Ref Offset 9.7 dB
Ref 30.00 dBm

#VBW 150 kHz* Sweep 4.800 ms (1 001 pts)

IMSG STATUS

Band2 QPSK BW=5MHz Channel=19175 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Mkr1 1.910 00 GHz
-20.789 dBm

Span 10.00 MHz
#VBW 150 kHz* Sweep 4.800 ms (1001 pts)

IMSG STATUS

Band2 QPSK BW=5MHz Channel=19175 RB Size=25 Position=#0
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s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

#VBW 150 kHz* Sweep 4.800 ms (1 001 pts)

IMSG STATUS

Band2 QAM16 BW=5MHz Channel=19175 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Mkr1 1.910 00 GHz
-20.979 dBm

Span 10.00 MHz
#VBW 150 kHz* Sweep 4.800 ms (1001 pts)

IMSG STATUS

Band2 QAM16 BW=5MHz Channel=19175 RB Size=25 Position=#0
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s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

#VBW 150 kHz* Sweep 4.800 ms (1 001 pts)

IMSG STATUS

Band2 QPSK BW=10MHz Channel=18650 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO |
Avg Type: RMS
PNO: Fast -w— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 9.71 dB Mkr1 1.849 94 GHz

1 gBldiv Ref 30.00 dBm -23.386 dBm

Center 1.85000 GHz Span 20.00 MHz
#VBW 300 kHz* Sweep 2.533 ms (1001 pts)

IMSG STATUS

Band2 QPSK BW=10MHz Channel=18650 RB Size=50 Position=#0
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s Keysight Spectrum Analyzar—SweptSA ‘inil\ﬁl
[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Fast -w— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 9.71 dB
Ref 30.00 dBm

#VBW 300 kHz* Sweep 2.533ms (1 001 pts)

IMSG STATUS

Band2 QAM16 BW=10MHz Channel=18650 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO |
Avg Type: RMS
PNO: Fast -w— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 9.71 dB Mkr1 1. 849 96 GHz

1L%gBld|v Ref 30.00 dBm .044 dBm

-----j-h-l'l!-. 1
1 [ [ [ [ 1 ]

Center 1.85000 GHz Span 20.00 MHz
#VBW 300 kHz* Sweep 2.533 ms (1001 pts)

IMSG STATUS

Band2 QPSK BW=10MHz Channel=19150 RB Size=1 Position=#Max
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s Keysight Spectrum Analyzer - Swept SA [E=R(r=R ==

[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Fast -w— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 1.910 00 GHz
-21.826 dBm

Span 20.00 MHz
#VBW 300 kHz* Sweep 2.533 ms (1001 pts)

IMSG

STATUS

Band2 QPSK BW=10MHz Channel=19150 RB Size=50 Position=#0

wm Keysight Spectrum Analyzer - Swept SA [E=R(r=R ==

Center 1.91000 GHz Span 20.00 MHz
#VBW 300 kHz* Sweep 2.533 ms (1001 pts)

[ SENSE:INT] | ALIGN AUTO |

Avg Type: RMS
PNO: Fast -w— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

IMSG

STATUS

Band2 QAM16 BW=10MHz Channel=19150 RB Size=1 Position=#Max

Test Report
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s Keysight Spectrum Analyzer - Swept SA

=0

[ SENSE:INT] ALIGN AUTO |

Avg Type: RMS

PNO: Fast +#—
IFGain:Low

Trig: Free Run
#Atten: 40 dB

Avg[Hold: 1001100

#VBW 300 kHz*

Sweep 2.533ms (1 001 pts)

IMSG

STATUS

Band2 QPSK BW=15MHz Channel=18675 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Swept SA

=0

[ SENSE:INT] | ALIGN AUTO |

Avg Type: RMS

10 dBIdiv

PNO: Fast +#—
IFGain:Low

Trig: Free Run
#Atten: 40 dB

Avg[Hold: 1001100

Ref Offset 9.71 dB
Ref 30.00 dBm

Mkr1 1.849 94 GHz
-24.953 dBm

Log

Center 1.85000 GHz

#VBW 470 kHz*

Span 30.00 MHz
Sweep 1.667 ms (1001 pts)

IMSG

STATUS

Band2 QPSK BW=15MHz Channel=18675 RB Size=75 Position=#0

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com Page 78 of 191


mailto:service@dl-cert.com

s Keysight Spectrum Analyzar—SweptSA ‘inil\ﬁl
[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Fast -w— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 9.71 dB
Ref 30.00 dBm

#VBW 470 kHz* Sweep 1.667 ms (1 001 pts)

IMSG STATUS

Band2 QAM16 BW=15MHz Channel=18675 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO |
Avg Type: RMS
PNO: Fast -w— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 9.71 dB Mkr1 1.850 00 GHz

1 gBldiv Ref 30.00 dBm -24.306 dBm

Center 1.85000 GHz Span 30.00 MHz
#VBW 470 kHz* Sweep 1.667 ms (1001 pts)

IMSG STATUS

Band2 QPSK BW=15MHz Channel=19125 RB Size=1 Position=#Max
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s Keysight Spectrum Analyzar—SweptSA ‘inil\ﬁl
[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Fast -w— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

#VBW 470 kHz* Sweep 1.667 ms (1 001 pts)

IMSG STATUS

Band2 QPSK BW=15MHz Channel=19125 RB Size=75 Position=#0

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO |
Avg Type: RMS
PNO: Fast -w— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Center 1.91000 GHz Span 30.00 MHz
#VBW 470 kHz* Sweep 1.667 ms (1001 pts)

IMSG STATUS

Band2 QAM16 BW=15MHz Channel=19125 RB Size=1 Position=#Max
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s Keysight Spectrum Analyzar—SweptSA ‘inil\ﬁl
RL 1 50 Q [ SENSE:INT] | ALIGN AUTO | 08:54:41 PM Sep 23, 2024
Avg Type: RMS

PNO: Fast -w— 1rig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

T ----_
--n-r
_-!ll-
MNWW-MMMMM

Span 30.00 MHz
#VBW 470 kHz* Sweep 1.667 ms (1001 pts)

IMSG STATUS

Band2 QPSK BW=20MHz Channel=18700 RB Size=1 Position=#0

e Keysight Spectrum Analyzer - Swept SA == E=RE==
RL 1 500 A [ SENSE:INT] | ALIGN AUTO | 08:57:16 PM Sep 23, 2024

Avg Type: RMS

PNO: Fast -w— 1rig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 1.850 00 GHz
Ref Offset9.72 dB
10 gBldiv R:f 3(§.e00 dBm -32.041 dBm

o e = s
1 [ [ [ [ 1]

Center 1.85000 GHz Span 40.00 MHz
#VBW 620 kHz* Sweep 1.267 ms (1001 pts)

IMSG STATUS

Band2 QPSK BW=20MHz Channel=18700 RB Size=100 Position=#0
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s Keysight Spectrum Analyzar—SweptSA ‘inil\ﬁl
[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Fast -w— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 9.72 dB
Ref 30.00 dBm

Span 40.00 MHz
#VBW 620 kHz* Sweep 1.267 ms (1001 pts)

IMSG STATUS

Band2 QAM16 BW=20MHz Channel=18700 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO |

Avg Type: RMS
PNO: Fast -w— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 9.72 dB Mkr1 1.850 00 GHz

1 gBldiv Ref 30.00 dBm -29.173 dBm

Center 1.85000 GHz Span 40.00 MHz
#VBW 620 kHz* Sweep 1.267 ms (1001 pts)

IMSG STATUS

Band2 QPSK BW=20MHz Channel=19100 RB Size=1 Position=#Max
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s Keysight Spectrum Analyzar—SweptSA ‘inil\ﬁl
[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Fast -w— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Span 40.00 MHz
#VBW 620 kHz* Sweep 1.267 ms (1001 pts)

IMSG STATUS

Band2 QPSK BW=20MHz Channel=19100 RB Size=100 Position=#0

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO |
Avg Type: RMS
PNO: Fast -w— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Center 1.91000 GHz Span 40.00 MHz
#VBW 620 kHz* Sweep 1.267 ms (1001 pts)

IMSG STATUS

Band2 QAM16 BW=20MHz Channel=19100 RB Size=1 Position=#Max
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s Keysight Spectrum Analyzar—SweptSA ‘inil\ﬁl
[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Fast -w— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

| ----------
AN N N A A

Span 40.00 MHz
#VBW 620 kHz* Sweep 1.267 ms (1001 pts)

IMSG STATUS

Band4 QPSK BW=1.4MHz Channel=19957 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Mkr1 1.709 994 4 GHz
Ref Offset 9.43 dB
10 gBldiv R:f 3(§.e00 dBm -23.382 dBm

!

Span 2.800 MHz
#VBW 43 kHz* Sweep 1547 ms (1001 pts)

IMSG STATUS

Band4 QPSK BW=1.4MHz Channel=19957 RB Size=6 Position=#0
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s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Mkr1 1.710 000 0 GHZ
Ref 30,00 dBm -32.444 dBm

e T
----------
I N N A O

Span 2.800 MHz
#VBW 43 kHz* Sweep 1547 ms (1001 pts)

IMSG STATUS

Band4 QAM16 BW=1.4MHz Channel=19957 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Mkr1 1.710 000 0 GHz
Ref Offset 9.43 dB
10 gBldiv R:f 3(§.e00 dBm -26.003 dBm

Span 2.800 MHz
#VBW 43 kHz* Sweep 1547 ms (1001 pts)

IMSG STATUS

Band4 QAM16 BW=1.4MHz Channel=19957 RB Size=6 Position=#0
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s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Ref Offset 9.43 dB
Ref 30.00 dBm

#VBW 43 kHz* Sweep 1547 ms (1 001 pts)

IMSG STATUS

Band4 QPSK BW=1.4MHz Channel=20393 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Mkr1 1.755 000 0 GHz
-23.148 dBm

----------

Center 1.755000 GHz Span 2.800 MHz
#VBW 43 kHz* Sweep 1547 ms (1001 pts)

IMSG STATUS

Band4 QPSK BW=1.4MHz Channel=20393 RB Size=6 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 86 of 191


mailto:service@dl-cert.com

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

#VBW 43 kHz* Sweep 1547 ms (1 001 pts)

IMSG STATUS

Band4 QAM16 BW=1.4MHz Channel=20393 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Mkr1 1.755 000 0 GHz
-25.160 dBm

Span 2.800 MHz
#VBW 43 kHz* Sweep 1547 ms (1001 pts)

IMSG STATUS

Band4 QAM16 BW=1.4MHz Channel=20393 RB Size=6 Position=#0
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s Keysight Spectrum Analyzer - Swept SA

=0 )

---------

Sy

I s s
----------
AN N N A O

Span 2.800 MHz
Sweep 1547 ms (1001 pts)

[ SENSE:INT]

ALIGN AUTO

PNO: Wide -w»— Trig: FreeRun
IFGain:Low #Atten: 40 dB

Avg Type: RMS
Avg|Hold: 100/100

it B B A it

#VBW 43 kHz*

Mkr1 1.755 000 0 GHz
-33.675 dBm

IMSG

STATUS

Band4 QPSK BW=3MHz Channel=19965 RB Size=1 Position=#0

e Keysight

Spectrum Analyzer - Swept SA

=0 )

10 dBIdiv
Log

SENSE:INT]

| ALIGN AUTO

PNO: Wide -w»— Trig: FreeRun
IFGain:Low #Atten: 40 dB

Avg Type: RMS
Avg|Hold: 100/100

Ref Offset 9.43 dB
Ref 30.00 dBm

#VBW 91 kHz*

Mkr1 1.710 000 GHz
-22.026 dBm

Span 6.000 MHz
Sweep 8.267 ms (1001 pts)

STATUS

Band4 QPSK BW=3MHz Channel=19965 RB Size=15 Position=#0

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email:
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s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Ref Offset 9.43 dB
Ref 30.00 dBm

#VBW 91 kHz* Sweep 8.267 ms (1 001 pts)

IMSG STATUS

Band4 QAM16 BW=3MHz Channel=19965 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Mkr1 1.710 000 GHz
Ref Offset 9.43 dB
10 gBldiv R:f 3(§.e00 dBm -22.748 dBm

WWM“------
N I N N N A

Center 1.710000 GHz Span 6.000 MHz
#VBW 91 kHz* Sweep 8.267 ms (1001 pts)

IMSG STATUS

Band4 QAM16 BW=3MHz Channel=19965 RB Size=15 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 89 of 191


mailto:service@dl-cert.com

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Ref Offset 9.43 dB
Ref 30.00 dBm

4

san i Nl
----------
AN N N A I

Span 6.000 MHz
#VBW 91 kHz* Sweep 8.267 ms (1001 pts)

IMSG STATUS

Band4 QPSK BW=3MHz Channel=20385 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Mkr1 1.755 000 GHz
-21.196 dBm

Span 6.000 MHz
#VBW 91 kHz* Sweep 8.267 ms (1001 pts)

IMSG STATUS

Band4 QPSK BW=3MHz Channel=20385 RB Size=15 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 90 of 191
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s Keysight Spectrum Analyzer - Swept SA

=0 )

[ SENSE:INT]

ALIGN AUTO |

PNO: Wide -w»— Trig: FreeRun
IFGain:Low #Atten: 40 dB

Avg Type: RMS
Avg|Hold: 100/100

#VBW 91 kHz*

Sweep 8.267 ms (1001 pts)

IMSG

STATUS

Band4 QAM16 BW=3MHz Channel=20385 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Swept SA

=0 )

SENSE:INT]

| ALIGN AUTO |

PNO: Wide -w»— Trig: FreeRun
IFGain:Low #Atten: 40 dB

Avg Type: RMS
Avg|Hold: 100/100

#VBW 91 kHz*

Mkr1 1.755 000 GHz
-22.795 dBm

Span 6.000 MHz
Sweep 8.267 ms (1001 pts)

STATUS

Band4 QAM16 BW=3MHz Channel=20385 RB Size=15 Position=#0

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com
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s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

#VBW 91 kHz* Sweep 8.267 ms (.1 001 pts)

IMSG STATUS

Band4 QPSK BW=5MHz Channel=19975 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Swept SA ‘inil\ﬁl
[ SENSE:INT] | ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Ref Offset 9.44 dB Mkr1 1.710 00 GHz

1L%gBldiv Ref 30.00 dBm -19.554 dBm

P I s s e A
I N N O I N N

Center 1.710000 GHz Span 10.00 MHz
#VBW 150 kHz* Sweep 4.800 ms (1001 pts)

IMSG STATUS

Band4 QPSK BW=5MHz Channel=19975 RB Size=25 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 92 of 191
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